2711985010019k =% [/ & 48 (FE3R12) /Drive steering system (FE3R12)

FEINO 4RAG/SN Name 2R BE/QT £#E/Remark
1 920900100050  |Motor (DC) HAL(EIR) 1
2 910200200062 [Screw GB70.1 M8x45-8.8 1247 GB70.1-M8x45-8.8 4
3 910400500006 [Spring washer GB93-8 I GB93-8 11
4 910400100006 |The flat washer GB97.1-8-200 HV |- #4[&GB97.1-8-200HV 10
5 910100300055 |[Bolt GB5783 M12x55-8.8 12 GB5783-M12x55-8.8 6
6 271514021002 |Pad (steering motor) iR G RN 1
7 910400500008 |Spring washer GB93-12 I EIGB93-12 2
8 910400100008 |The flat washer GB97.1-12-200 HV  |“-# & GB97.1-12-200HV 1
9 910200200059 [Screw GB70.1 M8x30-8.8 1247 GB70.1-M8x30-8.8 7
10 920200400011 |Approach switch fi4-m12-on6l-170 B TT CFi4-G12-ON6L 1
11 271514020005 |Steering pinion B /N 1
12 271514021003 |Gasket phi phi x 28 9 x2 1 E p28XpIX2 1
13 A Electromagnetic brake EfL 1 ) B 2 1 #%/Optional
14 920900100079 |Motor(AC) HAL(AEI)IXQ 1
15 271532511001 |The encoder St 3% (WNIE A ) 1
16 910100100071 |[Bolt GB5782 M16x55-8.8 12 ¥ GB5782-M16x55-8.8 4
17 910400500010 [Spring washer GB93-16 % GB93-16 4
18 910400100010 |The flat washer GB97.1-16-200 HV |- GB97.1-16-200HV 4
19 271514021001 [Transmission mounting plate AR FE 2 BER 1
20 271514010001 |Gearbox AR AR 1
21 940300400013  |Driving wheel ® x140 343 X35 D343x140 1
22 216513020000 |Hub bolt m14x1.5x25 HRIZAEM14x1.5x25 6




2715985010022% 3% 4 (FE3R12)/Gearbox (FE3R12)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 275214021002 |Lock nut QDCS25.006 B E I 8QDCS25.006 1
2 271514021001 |Driven gear DDS35LD.006 M35 DDS35LD.006 1
3 910700600002 |Bearing 30206 & GB/T297-30206 1
4 271514021102 |Bearing 33206 & GB/T297-33206 1
5 275214021004 |Adjustable pad DQS15.011 i ¥ #DQS15.011 3
6 271514021103 |Cone gear shaft DDS35.008 HEiHiDDS35.008 1
7 271514021104 |Box DDS35LD.001 #i#ADDS35LD.001 1
8 271514021005 [Half axisDDS35LD.007 F#DDS35LD.007 1
9 271514021006 |Oil seal TC 90x115x12 3 TCI0x115%12 1
10 275214021028 |Bearing 33011 GB/T 297 & GB/T297-33011 2
11 271514021007 |Adjustable pad DDS30.011 i DDS30.011 3
12 271514021008 |Adjustable pad YDS45.026 4 YDS45.026 3
13 271514021009 |Helical bevel gear DDS30.012 124k 1 # DDS30.012 1
14 271514021010 (Locating sleeve QDCS10.008 FEEQDCS10.008 1
15 271514021011 |lock nut QDCS10.009 B X2 £QDCS10.009 1
16 271514021012 |Lock washer QDCS10.014 B ElQDCS10.014 1
17 910200200033 |Screw M6x12 W24TGB/T70.1-M6%12 2
18 271514021013 |O-ring 195%5.3 O7U[E GBIT 3452.1-195x5.3 1
19 271514021014 |Bottom cap DDS35LD.008 JEE %DDS35LD.008 1
20 910400500006 [Spring washerGB/T 93-1987-8 i[E|GB/T93-8 31
21 910100300022 [Bolt M8x20 1242 GB/T5783-M8x20 8
22 271514021015 |Screw JB/ZQ4444-M14x1.5 129EIB/ZQA4444-M14%1.5 2
23 910800900004 |Washer14 i4[EIBIT 982-14 2
24 271514021016 |Pin GB/T119.1-6x16 B4 GB/T119.1-6x16 2
25 271514021017 |Paper washer DDS35.004 4K DDS35.004 1
26 271514021018 [Case cover DDS35.002 #i#DDS35.002 1
27 910200200057 |Screw GB/T 70.1-M8x20 1247 GBIT 0.1-M8x20 8
28 271514021019 |Vent plug assembly DDS15.903 1A FEHFDDS15.903 1
29 910800900006 [Washer10 Y45 2 H P IB/T982-10 1
30 910200200059  [ScrewM8x30 124] GB/T70.1-M8x30 4
31 275214021007 |Bearing 16007 Hi7KGB/T276-16007 2




2715985010024%3% 45 (FE3R12N)/Gearbox (FE3R12)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
32 271514021020 |Iinput axis DDS35LD.005 i NiiDDS35LD.005 1
33 271514021021 |Check ring GB/T893.1-62 145 GB/T 893.1-62 1
34 271514021022 |Oil Seal TC35x62x8 BRI TC 35%62x8 1
35 910200200061 [Screw GB/T70.1-M8x40 24T GB/T 70.1-M8x40 2
36 271514021023 |Slewing bearing DDS40.901 [A] % % 7 DDS40.901 1
37 910100300025 |[Bolt GB/T5783-M8x35 12#:GB/T 5783-M8x35 7
38 271514021024 |Steering pinion DDS35LD1.001 B[] /MEDDS35LD1.001 1
39 910100300024 [Bolt GB/T5782-M8x30 12#:GB/T 5782-M8x30 2
40 271514021025 |Labels DCS25H.002 Fri#DCS25H.002 1
41 910400500005 [Spring washer GB/T93-6 FrifE B GB/T93-6 2
42 271514021026 |Choke plug QDCS25.021 i3k QDCS25.021 1
43 271514021027 |Oil baffle gasket DDS35.009 43 #4 /rDDS35.009 1




2711985010035K )% 4 & 45 (FE3R08-10)/Drive steering system(FE3R08-10)

14

F£5/NO| RHS/SN Name LR BE/QTY] &HH:/Remark
A Electromagnetic brake FEL T B 5% 1 % %%/Optional
2 920900100084  [Motor(AC)2.5KW FL(E )2 5KW 1
3 910100300012 |[Bolt GB5783 M6x25-8.8 1212 GB5783-M6x25-8.8 8
4 910400500005 |Spring washer GB93-6 I EIGBI3-6 8
5 910400100005 |Flat washer GB97.1-6-200 HV 4% GB97.1-6-200HV 8
6 910100100071 |Bolt GB5782 M16x55-8.8 1212 GB5782-M16x55-8.8 4
7 910400500010 |[Spring washer GB93-16 3 GB93-16 4
8 910400100010 [The flat washer GB97.1-16-200 HV |3 E|GB97.1-16-200HV 4
9 271114022001 |Transmission mounting plate AR A 22 AR 1
10 910100300040 |[Bolt GB5783 M10x45-8.8 1212 GB5783-M10x45-8.8 8
11 910400500007 [Spring washer GB93-10 3 GB93-10 8
12 910400100007 |Flat washer GB97.1-10-200 HV “FEGB97.1-10-200HV 8
13 920200400007 |Approach switch fi4-m12-on6l-170 T T R Fid-M12-ON6L-L70 1
14 271114012001 |[Gearbox AR HEFE 1
15 940300400002 [Driving wheel ® x82 250-250 X))k P250x82-154005 1
16 216513020000 [Hub bolt m14x1.5x25 B EMEFEM14x1.5x25 5
17 910100300022 [Bolt GB5783 M8x20-8.8 1212 GB5783-M8x20-8.8 1
18 910400500006 |Spring washer GB93-8 P GBI3-8 11
19 910400100006 |[The flat washer GB97.1-8-200 HV T {GB97.1-8-200HV 10
20 271514021004 |Gasket phi phi 28x9x2 4 JE p28Xp9X2 1
21 271114020005 |Steering pinion e NG 1
22 271114021002 |Gasket (steering motor) By GFrpL 1
23 910100300024 [Bolt GB5783 M8x30-8.8 122 GB5783-M8x30-8.8 4
24 920900100050 [Motor (dc) z90 dpn24400-30s FLML(ELIAL) 1
25 271132511001 |Encoder(ZD) ihd#y (ZD) 1




271598501004 ZX 4 (FE3R08-10)/Gearbox (FE3R08-10)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271114021001 [Box DDS25ALD.001 #i#ADDS25ALD.001 1
2 271114021102 |Bearing GB/T297-33010 & GB/T297-33010 1
3 271114021003 [Bush DDS25.011 #1#DDS25.011 1
4 271114021004 |Oil seal FB65x85x10 GB/T 9877 ihi#IFB65%85%10 GB/T 9877 1
5 271114021005 Lo ST COTPOTETI] o 4141 £FDDS25ALD.010G 1 1
6 910800900004 |Washer14 B IB/T982-14 3
7 271514021015 |Screw JB/ZQ4444-M14x1.5 12 5£IB/ZQ4444-M14x1.5 3
8 910700600021 [BearingGB/T297-32013 & GB/T297-32013 1
9 271114021006 |Adjustable pad HDCSB30.010 J#HAHDCSB30.010 3
10 271114021007 |Helical bevel gear 18EL100010 W2 e #fE 15 7 18EL 100010 1
11 271114021008 |Lock nut DDS25ALD.011 B RIDDS25ALD.011 1
12 271114021009 |Lock washer DDS25ALD.012 B % EDDS25ALD.012 1
13 910200200035 |Screw GB/T70.1-M6x12 A 7S [ B SL MR ET GB/T70.1-M6%x12 2
14 201098520016 |O-ring GB/T 452.1-160%2.65 OJFIE GBIT 452.1-160%2.65 1
15 271114021010 | Side coverDDS25.013 T 3%DDS25.013 1
16 910400500005 [Spring washer GB/T93-6 i[E|GB/T93-6 15
17 910100300010 |[Bolt GB/T5783-M6x16 124 GB/T5783-M6%16 9
18 271114021011 |[Lables DCS25h.002 Fr¥DCS25h.002 1
19 271114021012 [Cone gear shaft 18EL100013 e 18EL100013 1
20 271114021013 |Bearing 32304(NSK) B4 7% T4 7k 32304 (3 INSK) 1
21 271114021014 |Adjustable pad DDS25.015 J#4DDS25.015 3
22 271114021015 |Bearing pedestal DDS25.009 47K HEDDS25.009 1
23 910200200035 [Screw GB/T70.1-M6x16 124 GB/T70.1-M6x16 4
24 271114021016 [Bearing 32204(NSK) [ HER Tl 7K 32204 (i FINSK) 1
25 271114021017 |Driven gear DDS25ALD.008 MEN 1k DDS25ALD.008 1
26 271114021018 |Lock nut DDS25.020 i 1B R DDS25.020 1
27 271114021019 |Paper pad DDS25ALD.006 4K DDS25ALD.006 1
28 271114021020 [Case cover DDS25LD1 i #DDS25LD1 1
29 271114021021 |Paper pad DDS25ALD.013 4RI DDS25ALD.013 1
30 271114021022 |Transition plate DDS25LD1.003 11 4DDS25LD1.003 1
31 271114021023 | Input gear DDS25.007S A% DDS25.007S 1




27119850100435 % 44 (FE3R08-10)/Gearbox (FE3R08-10)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
32 275214021014 |Vent cap Q901 QC/T 410 JE S %£Q901 Qc/T 410 1
33 271114021024 :Llrlili(;l‘l:(flll-” o rmagnetc SUTPE E‘L:EZEE,‘%DDSZSLD].OOZ 1
34 910200200023 |Screw GB/T70.1-M5x16 B4 GB/T70.1-M5x%16 3
35 271114021025 |Slewing bearing DDS25Ld1.901 [m] 4% 37 A DDS25Ld1.901 1
36 910400500006 |Spring wahser GB/T93-8 4B GB/T93-8 12
37 910200200063 |Screw GB/T70.1-M8x50 B4 GB/T70.1-M8x50 4
38 271514021016 |Pin GB/T119.1-6x16 [ H49GB/T119.1-6x16 2
39 910200200058 |Screw GB/T70.1-M8x25 B4 GB/T70.1-M8x%25 8
40 910200200151 |Screw GB/T70.1-M10x25 B4 GB/T70.1-M10x25 2
41 271114021026 |Steering pinion DDS25LD1.001 a0 DDS25LD1.001 1




2715985010052 FF LB Ry 46 Z23%/Lifting motor and oil tank installation

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271519021008 [Mounting plate (lifting motor) R GRFF LD 1
2 910400100007 |Flat washer GB97.1-10-200 HV P #45 GB97.1-10-200HV 4
3 910400500007 |Spring washer GB93-10 I EIGBI3-10 4
4 910100300036 [Bolt GB5783 M10x25-8.8 124 GB5783-M10x25-8.8 4
5 255032520002 [Gasket phi phi 40 x 11 x4 I p40x@11x4 2
6 255032520003 |Damping pad Yokl T 2
7 271519021009 :\uenglnen e Set 0 13 X 1U XIS W )JD%E%CD']:‘;XCD‘]OX']S 2
8 910400100005 |Flat washer GB97.1-6-200 HV 7548 GB97.1-6-200HV 4
9 910400500005 |Spring washer GB93-6 I EIGBI3-6 4
10 910100300011 [Bolt GB5783 M6x20-8.8 124 GB5783-M6x20-8.8 4
11 271519010002 |Filler cap I 3 1
12 910400100006 [The flat washer GB97.1-8-200 HV  |“F#4EGB97.1-8-200HV 2
13 910400500006 [Spring washer GB93-8 A GB93-8 2
14 910100300020 |Bolt GB5783 M8x16-8.8 124 GB5783-M8x16-8.8 2
15 271519011001 [Tank solders A E 1
16 910800900001 [Combined washer JB982-20 414248 JB982-20 1
17 255019020015 [Drain plug M20x1. 5 R ZEM20x1.5 1
18 271598532501 [The filter Rt 1
19 271532520001 [Suction tubing G g e 1
20 271532510001 |Oil pump motor TR HAL 1




3 E/Steering device

FF5/NO| SHEL/SN LR BE/QTY] &HH:/Remark
1 271531511020 [Steering wheel J7 4% @202 1
2 271531521010 |Instrument mask & 1
3 910200300012 |Screw GB70.2-M5x12-4.8 1247 GB70.2-M5x12-4.8 2
4 271531511021 |Rotating damper e Je A 1
5 940400400001  [Nut M6 g BEM6 3
6 941100100009 |[Screw M6x12-8.8 25T M6x12-8.8 3
7 271531521011 |[Cover plate X B R ER 1
8 910300100007 [Nut GB6170-M10-10 12 £GB6170-M10-10 1
9 910400500007 [Spring washer GB93-10 G GB93-10 1
10 910400100007 |washer GB97.1-10-200HV P #4 5 GB97.1-10-200HV 1
11 910600800002 |flat key GB1096-4x12-A P4 GB1096-4x12-A 1
12 271531523001 |connecting shaft Y Pk L) 1
13 910401400011 |Retaining ring GB893.1-37 FLA B 14 P GB893.1-37 1
14 910700200045 |Bearing GB276-61904-2RS 47K GB276-61904-2RS 1
15 271531512010 [Bearing seat MRS 1
16 271531522002  |link block EERH P B L) 1
17 910200200026 |Screw GB70.1-M5x30-8.8 1247 GB70.1-M5x30-8.8 4
18 910400100004 |washer GB97.1-5-200HV V- GB97.1-5-200HV 4
19 910300500002 [Nut GB889.1-M5-10 12+4GB889.1-M5-10 4
20 271531522025 |shim B OBk L) 2
21 921800200004 |Potentiometer TY1204-1 FLAL 28 TY1204-1 1
22 271531512001 [Direction string welding R B AR A (BT 1
23 910300500006 [Nut GB889.1 - M12-10 121$GB889.1-M12-10 1
24 910400100008 |washer GB97.1-12-200HV V- GB97.1-12-200HV 1
25 940500200028 |Wear sleeve ®12x®14x7-SF-1 HEBEE)D12xP14x7-SF-1 2
26 910100100056 |Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8.8 1
27 910400200004 |washer GB96.1-10-200HV K HEIGBIG. 1-10-200HV 1
28 271531510006 |Adjustable handle BREER 1
A 271531513003 |connecting shaft assembly SOEHE R (BB AL 1




FELf4H o5 Z238/Battery cover and installation

F£5/NO| RHS/SN Name LR BE/QTY] &HH:/Remark
1 271521011002 [Box cover welding (12) MR E12) 1 FE3R10-12N
271121011002 [Box cover welding (08) F i JE4(08) 1 FE3R0O8N

2 910100300024 |Bolt GB5783 M8x30-8.8 124 GB5783-M8x30-8.8 4

3 910400100006 |The flat washer GB97.1-8-200 HV |- GB97.1-8-200HV 4

4 910400500006 |Spring washer GB93-8 JHE I EIGBI3-8 4

5 271521021008 |Hinge plate (right) BB (A7) 1

6 271521021015 |Adjust the pad R 2

7 271521021007 |Fixed plate (cover holder) [2] 72 AR (791 25 22 JEE) 2

8 940500200028 :.,AUI\III_,pf)i::E?’Iel Or1izZzX (bHULITUEl} N2 E%%(ﬁ?ﬁ )¢12X¢14X7-SF-1 2

9 271521021043 |Hinge bolts M10x19 A B FEM10x19 2

10 255022521093 |Sealing strip (180 °) i 4126(180°) 0.8m

11 910300100004 [Nut GB6170 - M5-10 12+ GB6170-M5-10 2

12 255021020067 |Folder PELES 4

13 910200500040 [Screw GB818 M5x16-4.8 1247 GB818-M5x16-4.8 2

14 910200500056 [Screw GB818 M6x35-4.8 1247 GB818-M6x35-4.8 7

15 910300500003 [Nut GB889.1 - M6-10 12+ GB889.1-M6-10 7

16 271521021003 |Top cover Tl 3 i 5 1

17 271521021009 |Hinge plate (left) BB () 1

18 255021020020 [The shake handshandle hE 1

19 910300500006 [Nut GB889.1 - M12-10 12+ GB889.1-M12-10 1

20 255021020052 |Locking tongue (roof) B (W 55) 1

21 255021010010 |Lid lock T 5581 1

22 255021020071 |Adjustment pad (cushion pad) R (Y 2

23 255021020068 |Cushion R 2

24 910200400019 [Screw GB70.3 M6x25-8.8 1247 GB70.3-M6x25-8.8 2

25 910400100005 |Flat washer GB97.1-6-200 HV V- H4[# GB97.1-6-200HV 2

26 255021020046  [Skirts ® 35 i3 Kl P35 1

27 910300100006 [Nut GB6170 M8-10 12+ GB6170-M8-10 2

28 940400100028 |Gas spring 500N (D620) {3 500N(D620) 1




% M R & %3 /Multiple valve cover mounting

F£5/NO| RHS/SN Name LR BE/QTY] &HH:/Remark
1 271521021001 |Multiple valve underhood AN 1
2 271521011005 |[Control hole plate soldering P FLER RS 1
3 910200500040 [Screw GB818 M5x16-4.8 1257 GB818-M5x16-4.8 4
4 910400100005 |Flat washer GB97.1-6-200 HV “F#[E GB97.1-6-200HV 2
5 910400500005 |Spring washer GB93-6 I EIGBI3-6 2
6 255021020051 |Support (lower cover of valve) STER( R ) 1
7 940801500001 [Jam nut M6 U EEM6 2
8 271521021044 |Bonnet bracket (right) ] B2 37 28 (7)) 1
9 910200500053 [Screw GB818 M6x20-4.8 1247 GB818-M6x20-4.8 4




R e %3 Instrument frame guard

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271521021004 [Instrument frame left cover NE 1
2 271521021006 [Instrument frame cover NG 1
3 910200500053 [Screw GB818 M6x20-4.8 1257 GB818-M6x20-4.8 7
4 940801500001 [Jam nut M6 U EEM6 1
5 271521021005 [Instrument frame right cover INE Yo 1




A5

FFS5/INO| %RTL/SN Name LR BE/QTY] &HH:/Remark
1 271521011001 [Right side door welding (12) MRS (12) 1 FE3R10-12N
271121011001 [Right side door soldering (08) A T4E5(08) 1 FE3R08N
2 910100100023 |Bolt GB5782 M8x45-8.8 12k GB5782-M8x45-8.8 4
3 255012020012 [Pu tube RS 4
4 910300100006 |Nut GB6170 M8-10 12 £ GB6170-M8-10 4




PG E % $/Balance weight installation

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

271523021001 |Balance weight (12) P (12) 1 FE3R12N

1 271323021001 |Balance weight (10) -7 5 (10) 1 FE3R10N
271123021001 |Balance weight (08) V47 55(08) 1 FE3R08N

2 255023020006 |Adjustment pad (counterweight) PR (AL E L) 1

3 281223021007 |Plate (weight) AR (AL ) 2

4 910400100005 |Flat washer GB97.1-6-200 HV P ElGB97.1-6-200HV 2

5 910400500005 |Spring washer GB93-6 I EIGBI3-6 2

6 910100300014 |Bolt GB5783 M6x35-8.8 1242 GB5783-M6x35-8.8 2

7 271523021002 |Balance weight back plate ST H S i R 1

8 941100100001 |Screw M8x12-8.8 IEETM8x12-8.8 2

9 255023020007 [Gasket @ ® 60 x 25 x6 B DB0XxD25%6 2

10 910400500013 |Spring washer GB93-24 I EIGBO3-24 2

11 910100100101 |Bolt GB5782 M24x120-8.8 122 GB5782-M24x120-8.8 2




% 5h %38 /Parking brake installation

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271512011001 |Hand brake FR 1
2 910400100006 |The flat washer GB97.1-8-200 HV “J- 345 GB97.1-8-200HV 4
3 910400500006 |Spring washer GB93-8 I EIGBI3-8 4
4 910100300022 |Bolt GB5783 M8x20-8.8 142 GB5783-M8x20-8.8 2
5 271512021002 |[Travel switch mounting plate AT FETT I E AR 1
6 920200300009 |Travel switch ATFEFF R 2
7 910200500012 |Screw GB818 M3x16-4.8 1247 GB818-M3x16-4.8 2
8 910400500002 |Spring washer GB93-3 FHE I EIGBI3-3 4
9 910300100006 [Nut GB6170 M8-10 B2 GB6170-M8-10 2
10 271512012001 |Transition joint oV 3 4 2
11 271512013001 [Hand brake line FRZL 2
12 271512021001 [Mounting bracket (cable) LRSI (R k) 1
13 910200500010 |Screw GB818 M3x8-4.8 1247 GB818-M3x8-4.8 2




PTEEZ3E/Roof holder and installation

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
A 271522011001 [Roof welding PSR A 1 FE3R10-12N
B 271122011001 |Roof welding PSR A 1 FE3R08N
1 252022020050 |Charging socket line washer 7o HL I R 2R H P 3
2 910300100008 [Nut GB6170 - M12-10 12 GB6170-M12-10 4
3 910400500008 |Spring washer GB93-12 B GBO3-12 8
4 910400100008 |[The flat washer GB97.1-12-200 HV 44 GB97.1-12-200HV 8
5 910100300050 |Bolt GB5783 M12x30-8.8 124 GB5783-M12x30-8.8 8
6 255022020004 | Tail out coil AT H 2R 2




Zin 23 Frame installation

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
A 271521511001 |Frame welded TERREE 1 FE3R10-12N
B 271121511001 |Frame welded TEREE 1 FE3R08N
1 255021020059 |Star handle BT 1
2 255021520100 |Stir bar i 1
3 255021520099 |Insurance sales AR B 45 1
4 910100300020 |Bolt GB5783 M8x16-8.8 124 GB5783-M8x16-8.8 1
5 910400500005 |Spring washer GB93-6 B GB93-6 1
6 910400100006 |The flat washer GB97.1-8-200 HV | F-#[EGB97.1-8-200HV 1
7 271521511011 |Valve stem joint VR A 1
8 281221521092 |Round steel 5] 4] 2
9 910100300069 [Bolt GB5783 M16x35-8.8 124 GB5783-M16x35-8.8 4
10 910100300055 |Bolt GB5783 M12x55-8.8 124 GB5783-M12x55-8.8 2
11 271521521091 |roller TR 6
12 940500100046 [0 POo e SEL BT SUR W SR RV g 4 42 930xP34x20-SF-1 2
13 255021020059 [Star handle ERAETF 1




B34\ /Foot brake control

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
A 271511511001 |Foot brake assembly T Bh 2% 1 4 /nc.1-20
1 910100300009 |Bolt GB5783 M6x12-8.8 14 GB5783-M6x12-8.8 1
2 910400500005 |Spring washer GB93-6 P EGBI3-6 1
3 910400100005 |Flat washer GB97.1-6-200 HV “F#[E GB97.1-6-200HV 1
4 255011510003 [With trunnion ® 16 x135 iy Hhd16x135 1
5 940500100006 :zlilﬁ)ubllt‘ SELOT pPrmrprr 1o X' I8 XIS - ’E%%(MGX(M 8x1 5-SF-1 2
6 910300100006 [Nut GB6170 M8-10 12 EGB6170-M8-10 1
7 910100300025 |[Bolt GB5783 M8x35-8.8 1212 GB5783-M8x35-8.8 1
8 271511511005 |Pedal welded R A 1
9 255011520013 |Rubber pedal TR R 1
10 275211521013 |Tension spring Ay 1
11 910600700033 [Pin GB882 - B10x30x3. 2 i GB882-B10x30x3.2 1
12 910100300037 |Bolt GB5783 M10x30-8.8 1212 GB5783-M10x30-8.8 2
13 271511512001 |[Brake master cylinder =S ER 1
14 910600600026 |Cotter pin GB91-3.2 x20 JF 4 GB91-3.2x20 1
15 910300100007 [Nut GB6170 - M10-10 W2 5}GB6170-M10-10 2
16 910400500007 [Spring washer GB93-10 FEEE GB93-10 2
17 940500100048 Zzl{l[’.l)ubllt' SETOT IUXPIrrprmIZ Ny S E‘%E(P']OX([)‘]ZXS-SF-'] 1
18 271511511004 |Foot brake bracket welding IR s G 1
19 910600600017 |Cotter pin x16 GB91 2.5 JF 145 GB91-2.5x16 1
20 255011520010 |Cushion ZEphA 1




Bk BB B /Foot brake control line

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 275011520020 |Brake oil cup Hl B AR 1
2 272011520010 |Stand (oil cup) SCHR(GMAR) 1
3 910400100006 |The flat washer GB97.1-8-200 HV | F-#[EGB97.1-8-200HV 2
4 910400500006 |Spring washer GB93-8 I EIGBI3-8 2
5 910100300024 |Bolt GB5783 M8x30-8.8 124 GB5783-M8x30-8.8 1
6 911000600001 [Hose hoops QC/T390 - (11-14) I 4HQC/T390-(11-14) 2
7 900200301003 [Rubber hose ® 8 x ® 11 W d8xd11 1
8 271511511002 |[Brake steel tube 1 il SHANE 1 1
9 275211520011 |Connection (tee) 3-3xm10x1 3k (=#)3-3xM10x1 1
10 271511511003 |Brake steel tube 2 HlB N E2 1
11 275211520010 |Brake tubing assembly i) ) e A R 1
12 271511511001 |Foot brake assembly JIEIH) B A R 1
13 910200200142 |Screw GB70.1 M10x20-12.9 1247 GB70.1-M10x20-12.9 4
14 910400500007 [Spring washer GB93-10 FEEE GB93-10 4
15 910400100007 [Flat washer GB97.1-10-200 HV 7 #4[8 GB97.1-10-200HV 4




B JEMR/Front floor and installation

FFE/NO Z3T/SN Name LK BE/QTY  &¥E/Remark
1 271518021005 |Floor mat Hip 1
2 271518011001 [Weld on left base plate T RS 1
3 271518011002 [Right bottom plate soldering HIEWRIEE 1




A3 /Front wheel assembly

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271515520008 |Brake assembly 1 il ) i ik () 1 o
271515520006 |Brake assembly 2 HilZh & SRR (A7) 1 gzl
2 910400100006 |The flat washer GB97.1-8-200 HV | F-#[EGB97.1-8-200HV 4
3 910400500006 |Spring washer GB93-8 I EIGBI3-8 4
4 910200200058 |Screw GB70.1 M8x25-8.8 1247 GB70.1-M8x25-8.8 4
5 910800700002 [Skeleton oil seal 75x90x12 B 4 3 75x90x12 2
6 271515520001 |Bushing ® 75 x ® x15 54 HED75xP54x15 2
7 910700600017 |Bearing GB297-32009 7 GB297-32009 2
8 910700600016 |Bearing GB297-32008 7 GB297-32008 2
9 271515520004 |Brake drum i BhEk 2
10 272015510002 |Tyre 13x41/2x8(solid ) 1R 13x41/2x8 (52 0») 2
272015510007 |Tyre 13x41/2x8(environmentally) B RE13x41/12x8(FR) 2 #%5/Optional
11 271515520003 |Gasket @ 50 x & 36 x4 B D50xD36x4 2
12 910300800006 [Nut GB812 - M35x1. 5 12+ GB812-M35x1.5 2
13 271515520005 |Double-headed stud m14x1.5x50 REL B FEM14x1.5X50 2
14 275215520008 |Nut M14x1.5 12 HEM14x1.5 8
15 271515520002 |Blocking cover == 2
16 910400900006 [Stop washer GB858-35 1EZ) 4B GB858-35 2




% B3 1 R4\ (ZBX)/Multi-way reversing valve operation (two)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 255024520023 [Handle ball (incline) FHRBR(HAR) 1
2 271524511005 |Joystick welding (incline) BEOFFAE & (514 1
3 255024520022 |Handle ball (lifting) FHIERGET) 1
4 271524511004 [Stick welding (lifting) BYFHE ST 1
5 255024520065 [sheath AES 2
6 940500100006 :.,UIIIpUbIlb' SETW IO X WIS XIo-SF - Eé%‘b']Bqu]BX'] 5-SF-1 4
7 255024510009 |With trunnion ® 16 x168 it Hlhd16x168 1
8 910400100005 |Flat washer GB97.1-6-200 HV -3 GB97.1-6-200HV 9
9 910400500005 [Spring washer GB93-6 3 GB93-6 7
10 910100300009 |[Bolt GB5783 M6x12-8.8 1242 GB5783-M6x12-8.8 5
11 910400100007 |Flat washer GB97.1-10-200 HV V- #4[ GB97.1-10-200HV 6
12 910400500007  [Spring washer GB93-10 P L E GB93-10 6
13 910100300036 [Bolt GB5783 M10x25-8.8 12+ GB5783-M10x25-8.8 4
14 271524521017 |Connecting rod JEFEFT 2
15 910300100006 |Nut GB6170 M8-10 12 RGB6170-M8-10 2
16 255025020003  |joint ek 2
17 941100800001 |Pin B4.75 x20 - c1B H45hB4.75x20-c1B 4
18 910600600011 |Cotter pin GB91-2 x12 FFI4GB91-2x12 4
19 271524511001 |Multi-way valve (double joint) 2 1% 1R () 1
20 255024520027  |Bracket (travel switch) THRATREIF ) 2




Z B R (=B)/Multi-way reversing valve control (three)

FFS5/NO| %RTL/SN Name LR BE/QTY] &HH:/Remark
1 255025020002 |Handle ball (1) FHiEk(E E1) 1
2 271525011006 [Joystick welding (equipment 1) BFHEE (B HL) 1
3 255024520023 |Handle ball (incline) FWER(IAR} 1
4 271524511005 |Joystick welding (incline) BRI (AR} 1
5 255024520022 |Handle ball (lifting) FHEERGETF) 1
6 271524511004 |Stick welding (lifting) BEYFF RS (2T 1
7 255024520065 |sheath AES 3
8 940500100006 :.,UlleUbllE SETW IO XW IS X100 -SF - E%%‘D‘]GX‘D‘]BX'] 5-SF-1 6
9 255024510009  |With trunnion ® 16 x168 i H 4 d16x168 1
10 910400100005 |Flat washer GB97.1-6-200 HV 446 GB97.1-6-200HV 9
11 910400500005 |Spring washer GB93-6 I EIGBI3-6 7
12 910100300009 |Bolt GB5783 M6x12-8.8 124 GB5783-M6x12-8.8 5
13 910400100007 |Flat washer GB97.1-10-200 HV 446/ GB97.1-10-200HV 6
14 910400500007  |Spring washer GB93-10 P L E GB93-10 6
15 910100300036 |Bolt GB5783 M10x25-8.8 1242 GB5783-M10x25-8.8 4
16 271524521017 |Connecting rod JEFEAT 3
17 910300100006 |Nut GB6170 M8-10 12£}GB6170-M8-10 3
18 255025020003  |joint %3 3
19 941100800001 |Pin B4.75 x20 - c1B #4hB4.75x20-c1B 6
20 910600600011 |Cotter pin GB91-2 x12 FFIH4GB91-2x12 6
21 271523520007 [Lq 0 Vo) £ T MIEURE S T WIEAE Sy (5 99)10-M20X1.5-M14X1.5-60° 1
22 271523520008 [Lq 0 Vo0 £ T MIEURE S T WIEAE S (5 99)10-M20x1.5-M14x1.5-60° 1
23 271525011001 [Multi-way valve (sanxin triad) 2 % 16 (= 5K) 1
24 255024520027 [Bracket (travel switch) SCBR(ITREFFR) 3




£ B R (LU EK) /Multi-way reversing valve control (Four)

1

@ X?:\Gﬂ

25

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 255025520002 |Handle ball (2) FHiEk(E E.2) 1
2 271525511007 |Stick welding (equipment 2) AT S (B E2) 1
3 255025020002 |Handle ball (1) FHiEk(E E1) 1
4 271525011006 |Joystick welding (equipment 1) PR G (8 H L) 1
5 255024520023 |Handle ball (incline) FREER (R 1
6 271524511005 |Joystick welding (incline) BRI (AR 1
7 255024520022 |Handle ball (lifting) FHEERGETF) 1
8 271524511004 |Stick welding (lifting) BEYFF RS (2T 1
9 255024520065  |sheath AES 4
10 | 940500100006 [;°TPOSTE SRR ARAEAO RS TOT g 4 459 16x018x15-SF-1 8
11 255024510009 |With trunnion ® 16 x168 iy D 16x168 1
12 910400100005 |Flat washer GB97.1-6-200 HV 446 GB97.1-6-200HV 9
13 910400500005 |Spring washer GB93-6 I EIGBI3-6 7
14 910100300009 |Bolt GB5783 M6x12-8.8 1242 GB5783-M6x12-8.8 5
15 910400100007 |Flat washer GB97.1-10-200 HV 446/ GB97.1-10-200HV 6
16 910400500007 [Spring washer GB93-10 R E GB93-10 6
17 910100300036 |Bolt GB5783 M10x25-8.8 1242 GB5783-M10x25-8.8 4
18 271524521017 |Connecting rod JEFEFT 4
19 910300100006 |Nut GB6170 M8-10 12£}GB6170-M8-10 4
20 255025020003  |joint %3 4
21 941100800001 |Pin B4.75 x20 - c1B #4hB4.75x20-c1B 8
22 910600600011 |Cotter pin GB91-2 x12 FFIHGB91-2x12 8
23 | 271523520007 |7 o Voo T TEURE SRR S (815 45)10-M20x 1. 5-M14x1.5-60° | 2
24 | 271523520008 |7 0T Voo YT TETRE S T MR S e o (B %5)10-M20x1. 5-M14x1.5-60° | 2
25 255024520027  |Bracket (travel switch) TBATFRIF ) 4
26 271525511001 |Multi-way valve (four links) % % 1/ (T ER) 1




WE R Yi/Hydraulic system

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 281244529001 [>Tt JOT TOCKT T2 WHESKE " 7Ty (5155 #5)12-M18x1.5-M22x1.5-60° | 1
2 281225010001 o VoC) H0 T MIEURE S T VDAL Sy (5 )1 0-M20x1.5-M16X1.5-60° 1
3 255023510007 :({J\Iloll (ITOCK) 1U - MIZUXIL. O - MIIOXL. O- ?}%(iﬁﬁ’é)lO—MZOxl5—M16x15—60° 1
4 271523520002 “anl;ﬂlg:{z:'l\llo (IOCK) IZ - MZUXI. O - ?ﬁ%(ffﬁiﬁ%:)lZ—MZOxl5—M18x15—60° 1
5 271523520003 | Ve TIOS ESSETION 90T 10 oy i 14 4(90°) 10-L500-1SC-60° 1
6 275223521005 Tz?;i‘un"i }LRJ:BO dSSETTOY (SUdigri) © - ‘H’i}j—‘i%‘é\hk(E)G—L?OO—lSC—GOO 1
7 275223521006 | D\ e 0SS ASSETTONES TI0 T © =y i e 14 1(90°)6-L700-1SC-60° 1
8 255023510002 [Joint (16 to bend) - M22x1. 5 - ® 25 |23k (% 141 25)16-M22x1.5-025 1
9 271523520003 | Do TS ESSEON TS T 10 o 17 44.(90°) 10-L500-1SC-60° 1
10 911000600004 |Hose hoops QC/T390 - 38 (34) i 4 QC/T390-(34-38) 1
11 900200401003 |Qil return hose ® ® x 25 to 35 5] 7l JR2 4 25X P35 1
12 271523520005 |Joint (lock) 12 - G3/8 - M18x1. 5-60 ° |#%:3L (4l E %5)12-G3/8-M18x1.5-60° 1




ITHRFER GRMEIILR)/Lifting pipeline (standard mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271544029005 :(:]I:Il (Srdignt)j1U-MZUX1.5-M16X1.0- ?&%(E)lO—MZOXl5—M18x15—60° 2
2 271544011100 |Tri-body welding —IEARIREA 1
3 950700300009 [Speed limiting valve PR 34 I XSF-F16L-14-6 1
4 271544029007 Zl{)]/:iraulic Pipe Assembly Type S ( 90° )  12-L560-] 211;)01 B = o CJ9U ) 12 LobU- 25T 1
5 255030520008  [Hydraulic pipe assembly 10-L360-1SC-60° [ [ & /ii(#)10-L360-1SC-60° 1
6 271544019001 [Hydraulic steel tube assembly (left) |y EME Mk () 1
7 910100300022 |Bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 2
8 910400100006 |Washer GB97.1-8-200HV T4 EIGB97.1-8-200HV 2
9 910400500006 |Spring washer GB93-8 P EIGBI3-8 2

10 271598520002 |Anti-explosion Valve 55 4% 1l 1




I3 RASH (ZHLHAHTTE)/Lifting pipeline (two-stage full free mast)

1
1
=
8

ey

T
N

12

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 255023520034 |Joint (straight) 8-2 xm16x1. 5-60 ° %K (H)8-2xM16x1.5-60° 1
271543529107 |Lifting steel pipe welding L=820 EFNEIESL=820 1 H=2000
271543529101 [Lifting steel pipe welding L=960 FE TR & LA L=960 1 H=2500/2700
2 271543529102 [Lifting steel pipe welding L=1200 ETHNE R4 L=1200 1 H=3000/3300
271543529103  [Lifting steel tube welding L=1450 ETHNE IR A L=1450 1 H=3500/3700
271543529104 |Lifting steel pipe welding L=1650 ETHNE IR A L=1650 1 H=4000
3 910200200035 [Screw GB70.1 M6x16-8.8 12%4TGB70.1-M6x16-8.8 1
4 910400500005 |Spring washer GB93-6 B GB93-6 1
5 951000100003  [Pipe clamp YGE wrap 15 HIYGERKLS 1
271543529111 Hy?raylic Elitfe assembly (straight) 12-|:5 & & g ( H ) 12-1300-15C-60° 1 H=2000
271543529111 Hy?[ayllc Elitfe assembly (straight) 12-|s5 e & g ( H ) 12-1300-15C-60° 1 H=2500
271543529112 H}/drayllc Elitfe assembly (straight) 12-|s5 e & g ( B ) 12-1400-15C-60° 1 H=2700
6 271543529113 H}/(A:i[ayllc Elitfe assembly (straight) 12-|s5 & & g (&) 12-L360-1SC-60° 1 H=3000
271543529114 Hzlfi[ayllc Elil?e assembly (straight) 12- WESEAL (B ) 12-1500-15C-60° 1 H=3300
271543529113 Hydraullc Elil?e assembly (straight) 12-fy %% 2 % (B) 12-L360-1SC-60° 1 H=3500
271543529114 Hzlfi[ayllc Elil?e assembly (straight) 12-fse s (&) 12-L500-15C-60° 1 H=3700
271543529113  [Hydraulic tube assembly (straight) 12-|y i )k () 12-L360-1SC-60° 1 H=4000
7 281244529001 ([Joint (lock) 12-M18x1.5-M22x1.5-60° |$%k (8l & 25)12-M18x1.5-M22x1.5-60° 1
8 271544019001 [Hydraulic steel tube assembly (left) | EAE & (L) 1
9 255030520008 Hydraulic tube assembly (straight) 10-L360-1SC-60° R Ak (B) 10-1.360-1SC-60° 1
10 271544029007 |Hydraulic tube assembly (90°) 12-L560-25C-60° ﬁi)ol B SAT TIU™) 1Z2-LObU-250- 1
11 255023520030 [Joint (straight)12-2xM22x1.5-60° 23k (H)12-2xM22x1.5-60° 1
12 950700300009 [Speed limiting valve F2 33 I XSF-F16L-14-6 1
13 271544011100 |The tee body is welded —JEAIES 1
14 271544029005 o U OOTURUTMIEUXESTIORE S 4 (p1Y10-M20x1.5-M18x1.5-60° 2
15 271598520002 |Anti-explosion Valve [ & 1 1




I14ERFAER (=414 H/)/Lifting pipeline (three-stage full free mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271544529501  |Hydraulic tube assembly (straight) 12-.3180-25C-60° |y & &L it () 12-1L.3180-2SC-60° 1 H=4000
254144520043  |Hydraulic tube assembly (straight) 12-L.3250-25C-60° |k & & L it () 12-1.3250-2SC-60° 1 H=4350

1 254144520044  |Hydraulic tube assembly (straight) 12-L.3450-25C-60° |k s & L i, () 12-1.3450-2SC-60° 1 H=4500
254144520045  [Hydraulic tube assembly (straight) 12-1.3650-25C-60° |} Fie 7 &< ik () 12-1.3650-2SC-60° 1 H=4800
271544520004 Hydraulic tube assembly (straight) 12-.3850-2SC-60° |7 [ & A ik () 12-1.3850-2SC-60° 1 H=5000

2 271544529004 [Pulley ®84x18(single) T O84x18 (L) 1

3 271544529005 [Installation plate (main) 2B (F) 1

4 255044520132  [Tubing clamp TR 4

5 910200200038 |Screw GB70.1-M6x25-8.8 1247 GB70.1-M6x25-8.8 4

6 271544029005 ::J‘I:Il (SrdigntjIU-MZUXI.5-M1I8X1.5- ﬁ%(ﬁ)lO—MZOxl5—M18x15—60° 2

7 281244529001  |Joint (lock bend)12-M18x1.5-M22x1.5-60° |4k (45 25)12-M18x1.5-M22x1.5-60° 1

8 271544501100 |Four-way body welding WS ey 1

9 910100300022 |Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 2

10 910400500006 |Spring washer GB93-8 I EIGBI3-8 4
11 910400100006 |Washer GB97.1-8-200HV 3 [E GB97.1-8-200HV 4
12 254144520040 :zl:ll Srdaigrty IU-MZZX1.5-NM1S8X1.5- }%%(E)lO-MZZXl5-M18x15-60° 1
13 950700300009 |[Speed limiting valve XSF-F16L-14-6 |[Ri% RIXSF-F16L-14-6 1
14 271544029002  |Hydraulic tube assembly (90°)12-L650-2SC-60° WEE R (90° ) 12-1.650-2SC-60° 1
15 271544519003 [Hydraulic steel tube assembly (light) |3 JE4HE S () 1
16 281244529001 (Joint (lock bend)12-M18x1.5-M22x1.5-60° |43 3k (4 i 25)12-M18x1.5-M22x1.5-60° 1
17 271544519002 |[Steel tube assembly (main) WE R (3 1
18 255036020007 |Bush ®20X®13x19 1T ED20XP13x19 1
19 910400100008 [Washer GB97.1-12-200HV P[5 GB97.1-12-200HV 1
20 910400500008 |Spring washer GB93-12 I EGBI3-12 1
21 910100300052 |Bolt GB5783-M12x40-8.8 %2 GB5783-M12x40-8.8 1
22 271598520002 |Anti-explosion Valve 577 4% 1) 1




R A 8 M 223 (FrdEII42)/Side shifter and pipeline installation (standard mast)

pay) 5
- 5\‘/‘?2
~ /// ﬁ:j |
i ST

F£5/NO| RHS/SN Name LR BE/QTY] &HH:/Remark

1 910100300057 |Bolt GB5783 M12x70-8.8 1212 GB5783-M12x70-8.8 1

2 910400500008 |Spring washer GB93-12 P IEGBI3-12 1

3 910400100008 [The flat washer GB97.1-12-200 HV  |*F# [ GB97.1-12-200HV 1

4 271527521002 |Shaft sleeve ® 18 ® x47 12.5 x HED18xP12.5x47 1

5 271527521003 |Pulley ® x46 74 (dual slot) T FE DT AxA6(KUE) 1
271527520002  |Hydraulic tube assembly (straight) 8-.3300-15C-60° | ;% [ & /5L A¥ (TE)8-L3300-1SC-60° 2 H=2500
272327520001  |Hydraulic tube assembly (straight) 8-.3500-15C-60° | ;% [ & /5L A¥ (TE)8-L3500-1SC-60° 2 H=2700
272327520002  |Hydraulic tube assembly (straight) 8-.3800-15C-60° | ;% [ & /5L AY (TE)8-L3800-1SC-60° 2 H=3000

6 271527520005  |Hydraulic tube assembly (straight) 8-L4200-15C-60° | ik [ B & A (1BL)8-L4200-1SC-60° 2 H=3300
271527520006 Hydraulic tube assembly (straight) 8-L4400-1SC-60° fﬁE%,Eﬁ(lﬁ)8-L4400-lSC-60° 2 H=3500
272327520003 Hydraulic tube assembly (straight) 8-L4600-1SC-60° fﬁE%,‘E{ﬁ(lﬁ)S-L4GOO-18C-GO° 2 H=3700
272327520004  |Hydraulic tube assembly (straight) 8-L4900-15C-60° | ;% [ B 5L AY (TE)8-L4900-1SC-60° 2 H=4000

7 271544001101 |Double pipe clamp WAL K 3

8 272042510001 (Side shifter assembly (linkage) MES 3 5% 1

9 910800100001 [O-ring - internal 9.5x1.8 OJ¥HE-P49.5x1.8 2

10 251042520001  |Hydraulic hose assemblies (90°)8-L400-1SC-60°-0° WE S R (90° ) 8-1.400-1SC-60° —0° 2

11 271527511001 |Four-hole valve assembly BN ipSYE 1

12 910400100006 |[The flat washer GB97.1-8-200 HV T fGB97.1-8-200HV 2

13 910400500006 |Spring washer GB93-8 3 GB93-8 2

14 910100300022 [Bolt GB5783 M8x20-8.8 1212 GB5783-M8x20-8.8 2

15 271527521001 |Mounting bracket LRGSR 1




MR REBRLE (ZHEAHITE) /Side shifter and pipeline installation(two-stage full free mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

1 271528511001 |Four-way valve assembly (triple) VUIE RS (=6 1

2 910100300022 |Bolt GB5783 M8x20-8.8 i2£2GB5783-M8x20-8.8 3

3 910400500006 |Spring washer GB93-8 B GB93-8 10

4 910400100006 |The flat washer GB97.1-8-200 HV | F-44[8/GB97.1-8-200HV 8

5 910200200059 |Screw GB70.1 M8x30-8.8 i2%TGB70.1-M8x30-8.8 2

6 910300100006 |Nut GB6170 M8-10 i2 £}GB6170-M8-10 2

7 910100300020 |Bolt GB5783 M8x16-8.8 i2£2GB5783-M8x16-8.8 5
271528510101 [Soldering L=570 4R SRR £ L=570 1 H=2500
271528510102 |Outer guide groove welding L=670 |4 S48 /5-41L=670 1 H=2700
271528510103 |Outer guide groove welding L=820 AN A1=820 1 H=3000

8 271528510104 |Outer guide groove welding L=970 |4 S48 5-41=970 1 H=3300
271528510105 |Outer guide groove welding L=1070 |4+ S:4#15-41=1070 1 H=3500
271528510106 |9 O OWETGUE "GIO0VET ) g 2 <1170 1 H=3700
271528510107 |Outer guide groove welding L=1370 |4hS4#/E&L=1370 1 H=4000
271528520161 ‘:!ll.][’)c:“ul:n}{ [18]0]] dbbelll”ly (Srdigrity o - T)Zj:kkrjﬁk (E) 6-L2050-1SC-60° 2 H=2500
271528520157 | Voo 0D tufe ‘me”'”'y CHERT® "l i s (B 6-L2250-1SC-60° 2 H=2700
271528520162 ‘ljlr?/l;][’)d,:u:n}{ lUUE dbbelll”ly (SIrdigrity o - T)Zj:kkrjﬁk (E) 6-L2550-1SC-60° 2 H=3000

9 271528520163 :'!?[,)dgu:"k :UUE dbbelll”ly (Srdigrity o - T)Zj:kkrjﬁk (E) 6-L2850-1SC-60° 2 H=3300
271528520164 | Vo e WO ESSETON ST O =0 e i 1 () 6-L3150-1SC-60° 2 H=3500
271528520165 | Voo U0 ESSEON WSTAGNT © oy re 4 i 1 ( 1) 6-13350-1SC-60° 2 H=3700
271528520166 | Vot 0D ESSEON WSTAGNT ® oy re g i (1) 6-L3650-1SC-60° 2 H=4000
271528520151 | Vo 0 FSSCTOY WSHAIT Oy g by () 6-L1500-1SC-60° 2 H=2500
271528520152 :l’\yll.]:cglnnk lUUe dbbelll[)ly SUraigri) o - /ﬁ}?%,%'\ﬁjz (E) 6-L1600-1SC-60° 2 H=2700
271528520153 | Voo 0D tob assemoy ST S T i (D 6-Li750-150-60° 2 H=3000

10 | 271528520154 | Doreometod tob assemoy ST S ) i () 6-L1900-15C-60° 2 H=3300
271528520155 | Voo 10D tob assemony TGO i n (7 6-02000-15C-60° 2 H=3500
271528520156 | Vo 10D tob assemony TGO i n (7 6-L2100-15C.60° 2 H=3700
271528520157 | DT TE :”L’ﬁ ASSEONY TSURRGT™© ~ 3 1,71 6-L2250-15C-60° 2 H=4000
271528510111 |Inner guide groove welding L=495 W SR A1L=495 1 H=2500

" 271528510112 |Inner guide groove welding L=595 S R4 L=595 1 H=2700
271528510113 |Inner guide groove welding L=745 SRS L=745 1 H=3000
271528510114 [Inner guide groove welding L=895 R4 L=895 1 H=3300




MR REBRLE (ZHEAHITE) /Side shifter and pipeline installation(two-stage full free mast)

"

FFS5/INO| %RTL/SN Name LR BE/QTY] &HH:/Remark

271528510115 |Inner guide groove welding L=995 NSRS 1=995 1 H=3500

11 271528510116 |Inner guide groove welding L=1095 | &4/ -41=1095 1 H=3700
271528510117 |Inner guide groove welding L=1245 |4 S &1L=1245 1 H=4000

12 271544001101 |Double pipe clamp WAL K 5

13 271530520103 |Mounting plate AR 2

14 910100300022 |Bolt GB5783 M8x20-8.8 142 GB5783-M8x20-8.8 4

15 271530520105 [Shaft sleeve ® 17 ® x41 12.5 x HED17xD12.5x41 2

16 910100300055 |Bolt GB5783 M12x55-8.8 1242 GB5783-M12x55-8.8 1

17 910400500008 |Spring washer GB93-12 I EIGBO3-12 1

18 910400100008 [The flat washer GB97.1-12-200 HV |3 E|GB97.1-12-200HV 1

19 271527521003 |Pulley ® x46 74 (dual slot) T FE DT AxA6(KUE) 1

20 272042510001 |Side shifter assembly (linkage) M &5 5 1

21 910800100001 |O-ring - internal 9.5x1.8 OJ¥HE-P49.5x1.8




MR RERERE (=94 B hI4)/Side shifter and pipeline installation(three-stage full free mast)

FFS5/INO| %RTL/SN Name LR BE/QTY] &HH:/Remark
272327520002  |Hydraulic tube assembly (straight) 8 - L3800-1-60 ° VI R 85 B R (B)8-L3800-1SC-60° 2 H=4000
271529020155  |Hydraulic tube assembly (straight) 8 - L3910-1-60 ° T Rk (L) 8-1.3910-1SC-60° 2 H=4350

1 271527520004  [Hydraulic tube assembly (straight) 8 - L4000-1-60 ° TR 4 % (1) 8-1.4000-1SC-60° 2 H=4500
271527520005  |Hydraulic tube assembly (straight) 8 - L4200-1-60 ° VB 5 24k (B) 8-1.4200~-1SC-60° 2 H=4800
271527520006 Hydraulic tube assembly (straight) 8 - L4400-1-60 ° R S (B 8-1.4400-1SC-60° 2 H=5000

2 271530520104 [Pulley @ x38 54 (single slot) T O54x38(HLAE) 1

3 271530520105 [Bushing ® ® x33 13 x 20 1 ED20xP13x33 1

4 910400100008 [The flat washer GB97.1-12-200 HV |3 E|GB97.1-12-200HV 2

5 910400500008 |Spring washer GB93-12 I EIGBO3-12 1

6 910100300055 [Bolt GB5783 M12x55-8.8 1212 GB5783-M12x55-8.8 1

7 271530520102  |Hose clamp JI I E AR 1

8 271544001101 |Double pipe clamp WAL K 5

9 910400100006 |[The flat washer GB97.1-8-200 HV 4 fGB97.1-8-200HV 7

10 910400500006 |Spring washer GB93-8 P GBI3-8 7

11 910100300023 [Bolt GB5783 M8x25-8.8 1212 GB5783-M8x25-8.8 7
271530520151  |Hydraulic tube assembly (straight) 8-L1990-1SC-60°-0° |3 s ¢ & i, (Bi) 8-1.1990-1SC-60° —0° 2 H=4000
271530520152  |Hydraulic tube assembly (straight) 8-L2050-1SC-60°-0° |3 s ¢ & i, (Bi) 8-1.2050-1SC-60° —0° 2 H=4350

12 271530520153  |Hydraulic tube assembly (straight) 8-L2140-1SC-60°-0° | ¥ J /&% A ik () 8-1.2140-1SC-60° —0° 2 H=4500
271530520154  |Hydraulic tube assembly (straight) 8-L2240-1SC-60°-0° |3 s ¢ & i, (Bi) 8-1.2240-1SC-60° —0° 2 H=4800
271530520155  |Hydraulic tube assembly (straight) 8-L2340-1SC-60°-0° | Y7 J /&% A ik (B) 8-1.2340-1SC-60° —0° 2 H=5000

13 271530511001 [Hydraulic steel tube assembly (triple) |7 E4HE Sk (=B 1

14 271530520103 |Mounting plate 2 RER 1

15 271527521003 [Pulley ® x46 74 (dual slot) T OT 4x46(RUAE) 3

16 271530520106 [Bushing ® ® x41 13 x 20 1T ED20xD13x41 1

17 910100300056 [Bolt GB5783 M12x60-8.8 1212 GB5783-M12x60-8.8 1

18 272042510001 (Side shifter assembly (linkage) MRS 2 i 1 (BB 3h) 1

19 910800100001 [O-ring - internal 9.5x1.8 OJEEl-49.5x1.8 2




WHMER (Z&LEH M5/

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 254129010001 |Excessive pipe welding SENESRS 1
2 271527521003 |Pulley ®74x46 B D7 4x46(WFE) 4
3 910400100008 (The flat washer GB97.1-12-200 HV | FE#EGB97.1-12-200HV 4
4 910400500008 |Spring washer GB93-12 HEHEGBI3-12 4
5 910100100056 [Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8.8 1
6 271531020111 |Hydraulic tube assembly (straight) 8- 3 /%% 4 i ()8-L4300-1SC-60° 2 H=4000
6 271531020112 |Hydraulic tube assembly (straight) 8- 3 /%% 4 ji()8-L4500-1SC-60° 2 H=4350
6 272327520003  |Hydraulic tube assembly (straight) 8-|i J 4 &/ (#)8-L4600-1SC-60° 2 H=4500
6 271531020114 |Hydraulic tube assembly (straight) 8- /%% 4 i ()8-L4800-1SC-60° 2 H=4800
6 271527520008 [Hydraulic tube assembly (straight) 8-y % &4 i (14)8-L5000-1SC-60° 2 H=5000
7 910200200038 [Screw GB70.1-M6x25-8.8 #24] GB70.1-M6x25-8.8 6
8 910400500005 |Spring washer GB93-6 HEHEGBI3-6 6
9 910100300023 |Bolt GB5783 M8x25-8.8 1242 GB5783-M8x25-8.8 11
10 910400500006 |Spring washer GB93-8 WEHEGBI3-8 11
11 910400100006 (The flat washer GB97.1-8-200 HV  |FE#EGB97.1-8-200HV 11
12 271531020103 |Pressure Plate (three holes) ER(=F.) 3
13 271530520102 [Hose clamp B E AR 2
14 271531011001 |Steel tube assembly (quadruple) NE SRR (T EX) 1
15 271530520151 |Hydraulic tube assembly (straight) 8-|:# & =\ A (18)8-L1990-1SC-60°-0° 2 H=4000
15 271530520152 |Hydraulic tube assembly (straight) 8-|:# % =\ A (1&)8-L2050-1SC-60°-0° 2 H=4350
15 271530520153 |Hydraulic tube assembly (straight) 8-|:# % =\ A (18)8-L2140-1SC-60°-0° 2 H=4500
15 271530520154 |Hydraulic tube assembly (straight) 8-|:# % = 6 (18)8-L2240-1SC-60°-0° 2 H=4800
15 271530520155 [Hydraulic tube assembly (straight) 8- /& &A% (1E)8-L2340-1SC-60°-0° 2 H=5000
16 254130520014 |Block Rod of pulley JRECHHAT 2
17 271530520106 [Bushing ® ® x41 13 x 20 FHED20xP13x41 2
18 910100300056 |Bolt GB5783 M12x60-8.8 #242GB5783-M12x60-8.8 2
19 271530520103 |Mounting plate RER 2
20 271530511001 |Hydraulic steel tube assembly (triple) |[RENESA ( =5k ) 1
21 271544001101 |Double pipe clamp WHE X 5
22 272327520002 |Hydraulic tube assembly (straight) 8 - /& 7 i 5 ()8-L3800-1SC-60° 2 H=4000
22 271529020155 |Hydraulic tube assembly (straight) 8 -|y 4% 2l (BL) 8-1.3910-1SC-60° 2 H=4350
22 271527520004 |Hydraulic tube assembly (straight) 8 -|y 4% 2 (BL) 8-1.4000-1SC-60° 2 H=4500




WHMER (Z&LEH M5/

FFSINO HifH/SN Name AR $®/QTY]  &¥/Remark
22 271527520005 [Hydraulic tube assembly (straight) 8 -[3 4% i s () 8-1.4200-1SC-60° 2 H=4800
22 271527520006 [Hydraulic tube assembly (straight) 8 -[3 4% i 5% () 8-1.4400-1SC-60° 2 H=5000
23 910100300055 |Bolt GB5783 M12x55-8.8 #%42GB5783-M12x55-8.8 1




1% XJFork

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

940100100001 |Fork 100 x35x920 FEH 11 AL 1% X 100x35%920 2
940100100002 |Fork 100 x35x950 FEH 11 AL 1% X 100x35%x950 2

A 940100100003 |Fork 100 x35x1070 FEH 11 A% 1% X 100x35x1070 2 ¥Elinc.1-2
940100100004 [Fork 100 x35x1150 He4 11 A% 1% . 100x35x1150 2
940100100005 [Fork 100 x35x1220 He4 11 A% 1% . 100x35x1220 2

1 A Fork body i dLs 2

2 253098514101 |Lift pin assembly PEE B R 2




PR EE (BR¥EIT4R)/Fork rack (standard mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271540511001 [Shelf welding (825x878) TR 5 (825x878) 1
2 910100300050 |Bolt GB5783 M12x30-8.8 144 GB5783-M12x30-8.8 4
3 910400500008 |Spring washer GB93-12 I EIGBO3-12 4
4 910400100008 |[The flat washer GB97.1-12-200 HV | F# [ GB97.1-12-200HV 4
5 271538011001 |Fork rack (standard mast) T8 BRIRA (CHbRitET T42) 1
6 940200300003 |Composite roller ® 70.6 = 43.5-47.5|5 &R ®70.6-range=43.5-47.5 4
7 910401300018 |Axis with elastic catch GB894.1-35 |l FH 31444 /& GB894.1-35 4




/X (=L BmI1%) /Fork rack (two-stage full free mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271540511001 [Shelf welding (825x878) TR 5 (825x878) 1
2 910400100008 |The flat washer GB97.1-12-200 HV |3 GB97.1-12-200HV 4
3 910400500008 |Spring washer GB93-12 I EIGBO3-12 4
4 910100300050 |Bolt GB5783 M12x30-8.8 1242 GB5783-M12x30-8.8 4
5 271538012001 |Fork rack (two-stage full free mast) | 5% X Z3845-& (=24 B i 14 1
6 940200300003 [Composite roller ® 70.6 = 43.5-47.5(& &% $70.6-range=43.5-47.5 4
7 910401300018 |Axis with elastic catch GB894.1-35 |l FH 31444 /& GB894.1-35 4




WX (=4 B HTI3)/Fork rack (Three-stage full free mast)

g

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271540511001 [Shelf welding (825x878) TR 5 (825x878) 1
2 910400500008 |Spring washer GB93-12 P IEGBI3-12 4
3 910400100008 |The flat washer GB97.1-12-200 HV | *F#[EGB97.1-12-200HV 4
4 910100300050 |Bolt GB5783 M12x30-8.8 1242 GB5783-M12x30-8.8 4
5 271538013001 |Fork rack (three-stage full free mast) | £ X 48484 (=44 1 H1128) 1
6 940200300003 [Composite roller ® 70.6 = 43.5-47.5(& &% $70.6-range=43.5-47.5 4
7 910401300018 |Axis with elastic catch GB894.1-35 |l FH 31444 /& GB894.1-35 4




1742 (FFAETI4E)/Mast (standard mast)

Lifting cylinder

:

20 o4
) ——p

27

FEINO YREL/SN Name 2R FE/QTY] #&yF/Remark

1 910401300018 |Axis with elastic catch GB894.1-35  |#ii i #1445 GB894.1-35 4

2 940200300003 [Composite roller ® 70.6 = 43.5-47.5|5 %Rk 4D70.6-range=43.5-47.5 4
271544011001 |[Outside mast (2500) AM15E(2500) 1 H=2500
271544011002 |Outside mast (2700) AM15E(2700) 1 H=2700
271544011003 |Outside mast (3000) #1742(3000) 1 H=3000

3 271544011004 |Outside mast (3300) #1742(3300) 1 H=3300
271544011005 [Outside mast (3500) ~1742(3500) 1 H=3500
271544011006 |Outside mast (3700) A1 T42(3700) 1 H=3700
271544011007 |Outside mast (4000) ~1742(4000) 1 H=4000

4 910100300035 |Bolt GB5783 M10x20-8.8 1242 GB5783-M10x20-8.8 2

5 910400500007 [Spring washer GB93-10 B GB93-10 2

6 910400200004 |[Big washer GB96.1-10-200 HV K# [ GB96.1-10-200HV 2

7 271544010003 |Tie rod E0Lis 1

8 271544010001 [With trunnion @ 30 x86 i Bl d30x86 2

9 940500100051 |2 Hoo s ot 0N e R W SR XAV T g 4 42 2B xp34x20-SF-2 2

10 271544010002 |With trunnion @ x50 25 iy Bl d25x50 2

11 910400500006 |Spring washer GB93-8 I EIGBI3-8 4

12 910400100006 |Spring washer GB93-8 3 [E GB97.1-8-200HV 4

13 910400100006 |[The flat washer GB97.1-8-200 HV P4 [E GB97.1-8-200HV 4

14 275244020003 |The hoop AN i 2

15 275244020004 |The hoop PR o 2

16 910400100008 [The flat washer GB97.1-12-200 HV |3 GB97.1-12-200HV 2

17 910400500008 |Spring washer GB93-12 PRI EIGBO3-12 2

18 910100300051 |Bolt GB5783 M12x35-8.8 1242 GB5783-M12x35-8.8 2
271544012001 |Inner mast (2500) M1 14%(2500) 1 H=2500
271544012002 |Inner mast (2700) H171%2(2700) 1 H=2700
271544012003 |Inner mast (3000) M1 14%(3000) 1 H=3000

19 271544012004 |Inner mast (3300) M 114%(3300) 1 H=3300
271544012005 |Inner mast (3500) M1 144(3500) 1 H=3500
271544012006 |Inner mast (3700) M1 144(3700) 1 H=3700
271544012007 |Inner mast (4000) 1" 14%(4000) 1 H=4000

20 940200500005  [Sprocket wheel bearing 782208 x| g4 4i7k782208-070xP40x21 2




1742 (FFAETI4E)/Mast (standard mast)

:

Lifting cylinder w

27

FEINO YREL/SN Name 2R FE/QTY] #&yF/Remark

21 910401300020 |Axis with elastic catch GB894.1-40 %P +41% GB894.1-40 2
271544014001 [Lifting chain LH1034-89 W TF5E2%LH1034-89 2 H=2500
271544014002 |Lifting chain LH1034-103 H T 5545 LH1034-103 2 H=2700
271544014003 |Lifting chain LH1034-111 A FH4E % LH1034-111 2 H=3000

A 271544014004 |Lifting chain LH1034-129 AL T4 2% LH1034-129 2 H=3300
271544014005 |Lifting chain LH1034-143 AL T2 LH1034-143 2 H=3500
271544014006 |Lifting chain LH1034-155 T 4LH1034-155 2 H=3700
271544014007 |Lifting chain LH1034-173 AT 2% LH1034-173 2 H=4000

22 A Plate chain GB6074 - LH1034 B\ #EGB6074-LH1034 2

23 271544020108 |Pin 6 x28 ® Hifhd6x28 2

24 271544020107 |Chain bolt m16x1.5x142.5 B IEHM16x1.5x142.5 1

25 910600600015 |Cotter pin GB91-2 x20 JF 145GB91-2x20 2

26 910300200008 |Nut GB6171 - M16x1. 5-10 12+ GB6171-M16x1.5-10 2

27 910600600030 [Cotter pin GB91-3.2 x32 JF 1 45GB91-3.2x30 1




(1% (ZHEE |4 /Mast (two-stage full free mast)

o
:’f:_/g-m

QT CCIIICIIIIIIIIIIIIIIIIIIOY

i

A

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

1 910100300051 |Bolt GB5783 M12x35-8.8 1242 GB5783-M12x35-8.8 2

2 910400500008 |Spring washer GB93-12 P IEGBI3-12 2

3 910400100008 |[The flat washer GB97.1-12-200 HV  [F#4EGB97.1-12-200HV 2

4 910100300024 |Bolt GB5783 M8x30-8.8 12+ GB5783-M8x30-8.8 4

5 910400500006 |Spring washer GB93-8 B GB93-8 6

6 910400100006 |[The flat washer GB97.1-8-200 HV  |F#4[EGB97.1-8-200HV 6

7 275244020003 |The hoop Sk 2

8 275244020004 |The hoop SEka 2

9 911200100006 |Oil cup DIN71412A - M8x1 I DIN71412A-M8x1 2

10 910100300022 |Bolt GB5783 M8x20-8.8 1242 GB5783-M8x20-8.8 4

11 271544010002 |With trunnion ® x50 25 ity 4 p25x50 2

12 271544010003 |Tie rod A 1

13 271544010001 |With trunnion ® 30 x86 i B d30x86 2

14 940800600004 |Embrace hoop ® 80 components o4 2014+ P80 1
271543512001 [Inner mast (2500) M 1425 5 (2500) 1 H=2500
271543512002 |Inner mast (2700) M40 5 (2700) 1 H=2700
271543512003 [Inner mast (3000) M 14247 5 (3000) 1 H=3000

15 271543512004 |Inner mast (3300) I 148245 (3300) 1 H=3300
271543512005 |Inner mast (3500) M 1425 5 (3500) 1 H=3500
271543512006 |Inner mast (3700) M 13205 5 (3700) 1 H=3700
271543512007 |Inner mast (4000) M 1327 5 (4000) 1 H=4000
271543511001 [Outer mast (2500) SM 1545 5 (2500) 1 H=2500
271543511002 |Outer mast (2700) SN IR 5(2700) 1 H=2700
271543511003 [Outer mast (3000) SM 15455 (3000) 1 H=3000

16 271543511004 |Outer mast (3300) AR (3300) 1 H=3300
271543511005 |Outer mast (3500) SM 1545 5 (3500) 1 H=3500
271543511006 |Outer mast (3700) SM 15455 (3700) 1 H=3700
271543511007 |Outer mast (4000) SM 1545 5 (4000) 1 H=4000

17 940200300003 |Composite roller ® 70.6 = 43.5-47.5|5 4 #®70.6-range=43.5-47.5 4

18 910401300020 |Axis with elastic catch GB894.1-40 %l #1434 [E|GB894.1-40 4

19 A Plate chain GB6074 - LH1044 WA EEGB6074-LH1044 1

20 940200500014 | ZP700EE THEET BESTIG 99 % 70005 1ok 46 1115 780703-DYOXDI5X21 1




(1% (ZHEE |4 /Mast (two-stage full free mast)

4

r

L

F£5/NO| RHS/SN Name LR #TE/Remark

21 271544520002 |Sprocket washer s H B 2

22 271544520108 |Pin 6 x30 @ FHHID6x30 2

23 532343020024 |Chain bolt m16x1.5x129 FEZIEMM16x1.5x129 1

24 910600600030 |Cotter pin GB91-3.2 x JF 45 GB91-3.2x30 3

25 910300200008 |Nut GB6171 - M16x1. 5-10 I REGB6171-M16x1.5-10 1

26 254144020066 |Spherical nut m16x1.5 ERATEEEM16x1.5 1
271543515001 |Lifting chain Ih1044-71 HTHE 2% LH1044-71 1 H=2500
271544515002 |Lifting chain Ih1044-75 HFTE 2% LH1044-75 1 H=2700
271543515002 |Lifting chain 1h1044-79 A THE S LH1044-79 1 H=3000

A 271544515004 |Lifting chain Ih1044-81 T2 LH1044-81 1 H=3300
271544515005 |Lifting chain Ih1044-83 HTHE 5% LH1044-83 1 H=3500
271543515003 |Lifting chain 1h1044-91 T2 LH1044-91 1 H=3700
271544515007 |Lifting chain Ih1044-95 HTHE 5 LH1044-95 1 H=4000

=

S e b




M3 (ZHEBEHITE) /Mast (three-stage full free mast)

a2

=

S

£

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

1 271544010003 [Tie rod AT 1

2 910400500007 |Spring washer GB93-10 B GBI3-10 2

3 910400200004 (Big washer GB96.1-10-200 HV K H [ GB96.1-10-200HV 2

4 910100300035 [Bolt GB5783 M10x20-8.8 124 GB5783-M10x20-8.8 2

5 271544010001 [With trunnion ® 30 x86 1 A d30x86 2
271544511001 |Outer mast (4000) SN R4 (4000) 1 H=4000
271544511002 |Outer mast(4350) AN R4 (4350) 1 H=4350

6 271544511003 |Outer mast (4500) AN AR5 (4500) 1 H=4500
271544511004 |Outer mast (4800) SN R4 (4800) 1 H=4800
271544511005 |Outer mast (5000) AN R4 (5000) 1 H=5000

7 940200300003 [Composite roller ® 70.6 = 43.5-47.5(5 &% ®70.6-range=43.5-47.5 4

8 910401300020 |Axis with elastic catch GB894.1-40  |%i 24+ GB894.1-40 2

9 275244020004 [The hoop SEicks 2

10 275244020003 [The hoop b4 2

11 271544010002 |With trunnion ® x50 25 # HAhd25x50 2

12 910400500006 [Spring washer GB93-8 A GB93-8 16

13 910400100006 |[The flat washer GB97.1-8-200 HV  |F#4[EGB97.1-8-200HV 16

14 910100300022 [Bolt GB5783 M8x20-8.8 1242 GB5783-M8x20-8.8 12

15 910400500008 |[Spring washer GB93-12 I E GB93-12 3

16 910400100008 |[The flat washer GB97.1-12-200 HV 44 [EGB97.1-12-200HV 3

17 910100300052 [Bolt GB5783 M12x40-8.8 124 GB5783-M12x40-8.8 2
271544513001 |Middle mast (4000) o 74285 (4000) 1 H=4000
271544513002 |Middle mast (4350) o TR E 5 (4350) 1 H=4350

18 271544513003 |Middle mast (4500) o148 5 (4500) 1 H=4500
271544513004 |Middle mast (4800) o148 5 (4800) 1 H=4800
271544513005 |Middle mast (5000) 144455 (5000) 1 H=5000

19 | 940200500005 [SFTOUFET WHES TEANY TOZ2UT Xuk g i £782208-070xD40x21 2

20 271544020108 |[Pin 6 x28 ® Hifhd6x28 2

21 910600600030 [Cotter pin GB91-3.2 x JF145GB91-3.2x30 2

22 271544020107 |Chain bolt m16x1.5x142.5 I M16x1.5x142.5 1

23 910300200008 [Nut GB6171 - M16x1. 5-10 12+ GB6171-M16x1.5-10 2

24 A Plate chain GB6074 - LH1034 W EEGB6074-LH1034 1




M3 (ZHEBEHITE) /Mast (three-stage full free mast)

20
~21
2

3

a2

-

e B

£

s
|
7
Ny
ra
—
"o

FFS5/INO| %RTL/SN Name LR BE/QTY] &HH:/Remark
271544514001 |Lifting chain 1h1034-107 AT 4 LH1034-107 2 H=4000
271544514002 |Lifting chain |h1034-114 T HE4%LH1034-114 2 H=4350

A 271544514003 [Lifting chain Ih1034-117 T B4 LH1034-117 2 H=4500
271544514004 |Lifting chain 1h1034-123 H T 5545 LH1034-123 2 H=4800
271544514005 [Lifting chain Ih1034-129 AL T4 2% LH1034-129 2 H=5000
271544512001 |Inner mast(4000) M 71325 5 (4000) 1 H=4000
271544512002 |Inner mast (4350) M T3R5 5 (4350) 1 H=4350

25 271544512003 [Inner mast (4500) I 405 4 (4500) 1 H=4500
271544512004 |Inner mast (4800) M 1525 5 (4800) 1 H=4800
271544512005 |Inner mast (5000) M I 152245 (5000) 1 H=5000

26 910100300050 [Bolt GB5783 M12x30-8.8 12+ GB5783-M12x30-8.8 1

27 271544020006 |Mounting plate (limit switch) GHM(PRALTTR) 1

28 910400500005 [Spring washer GB93-6 HEE B GB93-6 2

29 910400100005 |Flat washer GB97.1-6-200 HV V- #4 [ GB97.1-6-200HV

30 910100300009 [Bolt GB5783 M6x12-8.8 12+ GB5783-M6x12-8.8 2

31 920200300003  [Micro switch rz-15gw2s-b3 WEh I KRRZ-15GW2S-B3 1

32 910300100005 |Nut GB6170 - M6-10 12 RGB6170-M6-10 2

33 910400500005 [Spring washer GB93-6 HEE B GB93-6 2

34 910400100004 |Flat washer GB97.1-5-200 HV V- #4 [ GB97.1-5-200HV 2

35 910201200001 [Screw GB71 M6x20-45 h 124TGB71-M6x20-45H 2

36 271544520003 [Sprocket wheel rack ey 1

37 A Plate chain GB6074 - LH1044 WA FEGB6074-LH1044 1

38 | 940200500014 [DFIEE THEETDEATIE YR TOUIUS Tak b & 780703-090XP35X21 1
271544515001 [Lifting chain Ih1044-77 AT HES4LH1044-73 1 H=4000
271544515002 [Lifting chain Ih1044-77 AT 2% LH1044-81 1 H=4350

B 271544515003  [Lifting chain Ih1044-81 JETHEE S LH1044-77 1 H=4500
271544515004 [Lifting chain Ih1044-83 JETHEE S LH1044-81 1 H=4800
271544515005  [Lifting chain Ih1044-89 JETHEE 45 LH1044-89 1 H=5000




FEFHMEL (hRWEITEE) /Lifting cylinder (standard mast)

13
Sy

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271544016001 |Oil cylinder @ 40 xd35 x1245 L (H=2500) 2 H=2500
271544016002 |Oil cylinder @ 40 xd35 x1345 L (H=2700) 2 H=2700
271544016003 |Oil cylinder @ 40 xd35 x1495 YT (H=3000) 2 H=3000

A 271544016004 |Oil cylinder @ 40 xd35 x1645 YT (H=3300) 2 H=3300
271544016005 |Oil cylinder @ 40 x®35 x1745 T (H=3500) 2 H=3500
271544016006 |Oil cylinder @ 40 xd35 x1845 VL (H=3700) 2 H=3700
271544016007 |Oil cylinder @ 40 xd35 x1995 T (H=4000) 2 H=4000

1 A DH35x43x5x%6. 5 DH35 1

2 A Catch 35 x45x3 % /7 35x45x3 1

3 A Shatft with 35 x45x6 Al 2 3 1

4 A Cylinder head % 1

5 A O-rings D45x3. 1 O%! [ 1

6 A The piston rod ST 1

7 A spring TR 1

8 A Buffer core ST 1

9 A The piston h 2 1

10 A Guide screw [ 44T 1

11 A Bearing ring C35X40X14 Y AKIFC35X40X14 1

12 A cylinder [N 1

13 A o-rings O[] 1

14 A Explosion-proof valve 17 o =) 1

A 271598510001 |Seal package B (R T ET) 2 %/Inc.1.3.5.11.13




EFHEMEL (= %4 B ) /Short lift cylinder (two-stage full free mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271543518001 |OQil cylinder (M) ®76 x®63 x497 ST (M)(H=2500) 1 H=2500
271543518002 |OQil cylinder (M) ® 76 xP63x597 ST (M)(H=2700) 1 H=2700
271543518003 |OQil cylinder (M) ® 76 x$63 x747 L (M)(H=3000) 1 H=3000

A 271543518004 |Oil cylinder (M) ® 76 x®63 x897 ST (M)(H=3300) 1 H=3300
271543518005  |Oil cylinder (M)® 76 xP63 x997 ST (M)(H=3500) 1 H=3500
271543518006 | Oil cylinder (M) ® 76 xP63 x1097 |yl 4T (M)(H=3700) 1 H=3700
271543518007 | Oil cylinder (M) ® 76 xP63 x1247 |yl 4T (M)(H=4000) 1 H=4000

1 A Shaft with 40 x50 x 6 _11 B2y 1

2 A DH40 x 48 x5 X 6.5 el 1

3 A Built-in cylinder head P B 1

4 A Built-in cylinder B ELE 1

5 A 53 x63x3 block slice 4 53X63X3 1

6 A The bottom right AR 1

7 A The piston rod ST 1

8 A The piston 52 1

9 A Bearing ring 58 x63x13 Y AIR58X63X13 1

10 A Steel back bearing 40X44X20 X il 7K 40X44X20 1

11 A O-rings D68X3. 1 oY & 1

12 A Hole with 53 * 63 * 6 _11 FLH =3 1

A 271598510002 |Seal repair kit (middle cylinder) 25 S F AL () 4T 1 f9,%/Inc1.2.9.11.12




FFHMEL (224 B ) /Lift cylinder (two-stage full free mast)

12

13
143

5
| 4
| 3
| |
I .| |
I
15 |
| | |
| | |
| | |
| | |
| | |
| | |
| | |
| | |
| | |
|
|
|
| | |
n g | |
| Y
e

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271543516001 |Oil cylinder (R) ® 40 x®30 x1245 ST (R)(H=2500) 1 H=2500
271543516002 |Oil cylinder (R) ® 40 x®30 x1345 S (R)(H=2700) 1 H=2700
271543516003 |Oil cylinder (R) ® 40 x$30 x1495 ML (R)(H=3000) 1 H=3000

A 271543516004  [Oil cylinder (R) ® 40 x®30 x1645 JHL(R)(H=3300) 1 H=3300
271543516005 |Oil cylinder (R) ® 40 x$30 x1745 ML (R)(H=3500) 1 H=3500
271543516006 |Oil cylinder (R) ® 40 x$30 x1845 ML (R)(H=3700) 1 H=3700
271543516007 |Oil cylinder (R) ® 40 x$30 x1995 ML (R)(H=4000) 1 H=4000
271543517001 |Oil cylinder (L) ® 40 x®30 x1245 JHIFL(L)(H=2500) 1 H=2500
271543517002 |Oil cylinder (L) ® 40 xd30 x1345 JHIAL(L)(H=2700) 1 H=2700
271543517003 |Oil cylinder (L) ® 40 xd30 x1495 ML (L)(H=3000) 1 H=3000

B 271543517004  |Oil cylinder (L) ® 40 x®30 x1645 JHIT(L)(H=3300) 1 H=3300
271543517005 |Oil cylinder (L) ® 40 xd30 x1745 ML (L)(H=3500) 1 H=3500
271543517006 |Oil cylinder (L) ® 40 xd30 x1845 T (L)(H=3700) 1 H=3700
271543517007 |Oil cylinder (L) ® 40 xd30 x1995 I (L)(H=4000) 1 H=4000

1 A Cylinder block (RN 2

2 A Hexagon socket head screw S A B SR BRAT 2

3 A Combination gasket Y £y ) 3 2

4 A Shaft seal 30 x40x6 i $+30X40X6 2

5 A DH30X38X5 DH30X38X5 2

6 A Retaining ring 418 2

7 A Cylinder head T 2

8 A Steel back bearing 30X34X25 A 7K 30X34X25 2

9 A O-rings D45X3. 1 O 2

10 A Retaining ring 48 2

11 A Right the piston rod A FEAT 1

12 A Supporting ring for bore 35X40X10 FLH 3 A& F£35X40X10 2

13 A The left cylinder joint JefirEk 1

14 A O-ring rubber OJUAR R % 1 1) 1

15 A Left the piston rod T FEAT 1

16 A Steel body Wik 1

A 271598510003 [Seal repair kit (lifting cylinder) BB (R FHET) 2 % /Inc.4.5.9.12.14




EFMEmEL (S%4 A ) /Short lift cylinder (three-stage full free mast)

(]

(c

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271544518001 | Oil cylinder (M) ® 56 x®45 x497 U4 (M)(H=4000) 1 H=4000
271544518002 | Oil cylinder (M) & 56 x®45 x597 S (M) (H=4350) 1 H=4350

A 271544518003 | Oil cylinder (M) ® 56 x®45x 747 JHIFT (M) (H=4500) 1 H=4500
271544518004 |Oil cylinder (M) & 56 xP45 x897 JHEL(M)(H=4500) 1 H=4800
271544518005 |Oil cylinder (M) ® 56 x45 x997 JHT(M)(H=5000) 1 H=5000

1 A Shaft with 45 * 55 * 6 il 45x55x6 1

2 A DH45 53 x5 x 6.5 x DH45%53x5x6.5 1

3 A Built-in cylinder head P BT 1

4 A Built-in cylinder P B L 1

5 A 53 x63x3 block slice 14 J753X63X3 1

6 A The bottom right A LR 1

7 A The piston rod T AT 1

8 A The piston 52 1

9 A 51 x56x20 bearing ring W AIR51X56X20 1

10 A Steel back bearing 45X49X30 AT 7K 45X49X30 1

11 A O-rings D60X3. 1 o5l D60X3.1 1

12 A Hole with 45 * 56 * 7 FLH145%56x7 1

A 271598510004 |Seal repair kit (middle cylinder) S AS EAL(R E] ) 1 % /Inc.1.2.9.11.12




BFME. (=42 B /) /Lifting cylinder(three-stage full free mast)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271544516001 |Oil cylinder @ 35 xd40 x1295 L. (H=4000) 2 H=4000
271544516002 |Oil cylinder @ 35 xd40 x1425 T (H=4350) 2 H=4350

A 271544516003 |Oil cylinder @ 35 xd40 x1475 T (H=4500) 2 H=4500
271544516004 |Oil cylinder @ 35 xd40 x1575 T (H=4500) 2 H=4800
271544516005 |Oil cylinder @ 35 x®40 x1625 JH T (H=5000) 2 H=5000

1 A DH35x43x5x%6. 5 DH35 1

2 A Catch 35 x45x3 4 /7 35x45x3 1

3 A Shaft with 35 x45x6 HhH 35 1

4 A Cylinder head WL 1

5 A O-rings D45x3. 1 Ol 1

6 A The piston rod T AT 1

7 A spring i 1

8 A Buffer core ZZnhith 1

9 A The piston h 2 1

10 A Guide screw [ 44T 1

11 A Bearing ring C35X40X14 Y AKIFC35X40X14 1

12 A cylinder (N 1

13 A o-rings O[] 1

14 A Explosion-proof valve 7 o =) 1

A 271598510001 |Seal repair kit S E AL (T 6L 2 4$5/nc1.3.5.11.13




RAHMEL/Tilting cylinder

P>

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
A 271520511001 |Tilting cylinder AR EL 1 H<4000
271520511002 [Tilting cylinder Ak &L 1 H=4000

1 A GIHR - K30DO earrings 2 GIHR-K30DOH- 312 1

2 TSR s - i FTE PN :

3 A 5 x6 DH28x36x4. DH28 1

4 A Guide sleeve A HESS 1

5 A Steel back bearing 28x32x15 W i AK 28x32x15 1

6 A DH28x36x6 DH28x36x6 1

7 A Block slice 28 x38x3 4 F28x38x3 1

8 A Retaining ring 47 847 1

9 A O-rings d60x3. 55 Ol 1

10 A The piston rod T FEAT 1

11 A Flat washer T 1

12 A Spring washer A 1

13 A screw W2ET 1

14 A Joint bearing 30ES KTl 7K 30ES 1

15 A Retaining ring 4P 1

16 A Hole with 50 x60x6 FLHI50 1

17 A Bearing ring 55 x60x10 A IR55x60x10 1

18 A Hole with 50 x60x6 FLH50 1

19 A Cylinder liner e 1

20 A Steel back bearing 30x34x38 5 i K 30x34x38 1

B 271598510005 |Seal package (inclined oil cylinder) |4 (i i) T A




PR (P30

R

FE3R12N  NOBLEUFT

FEINO #RS/SN Name £ BE/QTY]  &IE/Remark
A 271547001001 FRIE SR 32) 1 £ /Inc.1-16
271147001001 T 8 (1 30) 1 FE3R08N

1 941200300011 UG (5 5 7 152) 1
2 255047020013 EJINYN 1
3 941200300001 BRIl (F 5 3
4 255047020008 AL R AR IR 2
5 255047020018 i bR 2
6 271547020001 PSRRI 2
7 271547020002 T il A 1
8 255047020012 BRI 1
9 255047020009 el 1
10 941200100004 TRl (O i 415 0R) 2
11 255047020003 X AAE SN 1
12 255047020019 MY 1
13 255047020007 & R IR 1




FRhE 223 (FES0)/Sign installation

=3¢

FE3R12N  NOBLEUFT

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark

271547001002 |Label assembly BRIl 2 (95 30) 1 £ /inc.1-16

A 271347001002 |Label assembly FRI S (95 5) FE3R10N
271147001002 |Label assembly F G (P 30) 1 FE3RO08N

1 941200300011 |Label (warning read) T U (B 75 1) %) 1

2 255047020013 |[Itis forbidden for a 3NN 1

3 941200300001 |Label (lifting point) BRI (3 ) 3

4 255047020008 [Lifting signs are prohibited 25 1EE AR 2

5 255047020018 |Novartis force logo [FWAL IV 2

6 271547020001 |Product model mark 77 i S AR 2

7 271547020002 |Hydraulic oil label VR AR 1

8 255047020012 [Belt label LA BRI 1

9 255047020009 [Prohibited to climb %3 1

10 941200100004 |Label (stacked warning) B (4 A EOR) 2

11 255047020019 [The vehicle assembly A 1

12 255047020007 |Battery maintenance tips R IR IR 1




HABHM(H30)

FEINO #RS/SN Name £ BE/QTY]  &IE/Remark
1 255047520001 (T 0) 1
2 910500600002 W14TGB827-3x10 4
3 255047520004 A AR 1
4 271547520003 AT 2 (U £1K) 1




HAE 46 M(ZE0)/Data nameplate

FFEINO ZRL/SN Name R H#R/QTY|  &IE/Remark
1 255047520002  |nameplate BAMRL(TESD) 1
2 910500600002 [Rivet GB827-3 x10 W4T GB827-3x10 4
3 255047520005  |Label with side shift minus weight A AR 1
4 271547520003  |Load curve (sticker) AT it 28 (U 4%) 1




B S &4i/Electrical system

FFS5/NO| %RTL/SN Name LR BE/QTY] &HH:/Remark
1 920200300009 |Micro switch TEhIF% 1 Parking brake
2 910400100003 |The flat washer GB97.1-4-200 HV “F- 348 GB97.1-4-200HV 2
3 922000100001 |Lamp PDL - LXZM -1 4TPDL-LXZM-1 2 headlamp
4 922000100002 |Lamp PDL - LXXD - 1 JTPDL-LXXD-1 2 [ Tromt turnsienal
5 921800200004 |Potentiometer TY1204-1 BRI 1 Curtis
921800200005 [Potentiometer 23KM-K227-06V R A 1 Zapi

6 920200200002 |Key switch ESIPS 1

7 920200800018 |Rocker switch YB-nuoli-001 T 22 YB-nuoli-001 1

8 920200700003 |Button switch gg16h-10 & 2GQ1L6H-10 1

9 921100100038 |Instrument 8 3140-12-4 v 1 #%3140-12-48V 1 Curtis
921100100047 |Instrument D13L-A Y FDI13L-A 1 Zapi

10 920200300003 |Micro switch rz-15gw2s-b3 Wz %<RZ-15GW2S-B3 1

11 920200300004  |Micro switch rz-159q22-b3 BN KRZ-15GQ22-B3 1

12 922000100003 [Lamp PDL - LXHW - 2 JTPDL-LXHW-2 2 Tear COMmaTTon

13 922000100004 |Lamp PDL-LXJD-01y JTPDL-LXJD-01Y 1 caution light

14 922000100001 |Lamp PDL - LXZM - 1 JTPDL-LXZM-1 1 1#%/Optional
922000100014 |Lamp A-LJD-Al JTA-LID-AL 1 1#%/Optional

15 920200100020 [Emergency stop switch SRR 1

16 920200800018 [Rocker switch YB-nuoli-001 I 22 YB-nuoli-001 1

17 920200800021 [Tilt-plate switch yb-nuol-004 AR I 52 YB-nuoli-004 1

18 920200800020 |Tilt-plate switch yb-nuol-003 SR FF 52 YB-nuoli-003 1

19 921900100004 |Converter DC24V to 5V e 3R DC24VELBV 1 1#E4%/Optional
271133010001 |Body wiring harness (Curtis-3R08N) |4 £ 4% 7 (Curtis-3RO8N) 1 FE3R08-10N

20 271133010003 [Body wiring harness (Zapi-3R08N) | % &% 5 (Zapi-3R0O8N) 1
271533010001 |Body wiring harness (Curtis-3R12N) |4 £ 4% 7 (Curtis-3R12N) 1 FE3R1ZN
271533010012 |Body wiring harness (Zapi-3R12N) % By 28 I (Zapi-3R12N) 1

21 271533010010 [Mains harness S HLYRE R 1

22 922000100005 [Lights SG252 -24 v $7SG252-24V 1
920200400008 [T TR ST TSI i 4 Y:Fi4-M12-OP6L-L70PNP 1 08/10 Curtis/]

23 920200400007 [Approach switch Fi4-M12-ON6L-L70 |4 2%Fi4-M12-ON6L-L70 1 FE3R08-10N Zapi
920200400012 |Approach switch Fi5-Q18-OP6L il FF R Fi5-Q18-OP6L 1 FE3R12N Curtis
920200400011 |Approach switch Fi4-G12-ON6L il JF R Fi4-G12-ON6L 1 FE3R12N Zapi




24 920500100002 |Speaker buzzer dJB-24b Y\ n 2L DJIB-24B 1

271133010002 :II:::::KITL cortror - moaure (CUrtrs- EET’;?H'T&F(CUHIS-:BROSN) 1 FE3R08.10N
EIECUOIT COTron mMouaure (£4aprl- ™ R -

25 271133010011 2R c—Ccorror—mooTE TCcurs- (82111 (Zapi-SROSN) L
271533010002 |50 o |41 (Curtis-3R12N) 1 FESR12N
271533010011 :II::,})I:KITL COTmron mMoaure (£apr EET’;?E'T’*(Z&DI-:BR].zN) 1

26 271533010003 |Cable - U1 - the 25-6-8-400 2845-U1-25-6-8-400 1

27 271533010004 [Cable - V1 - the 25-6-8-400 28 45-V1-25-6-8-400 1

28 271533010005 [Cable - W1-25-6-8-400 28 453-W1-25-6-8-400 1

29 920500100001 [The horn 125 - DC24V W\ 125-DC24V 1

30 920201000002 |Foot switch SIS 1
921000200381 |Charger SN24V35A( Asian Chinese ) |7t H1 25 SN24V35A (T H) 1 280Ah
921000200382 [Charger SN24V35A( Asian English ) |72 H1 25 SN24V35A (T 3%) 1 280Ah
921000200383 [Charger SN24V35A( Europe ) 78 HL AT SN24V35A () 1 280Ah
921000200384 |Charger SN24V35A( Britain ) 7T HL % SN24V35A(K) 1 280Ah
921000200385 [Charger SN24V35A( Australia ) 78 25 SN24V35A(TR) 1 280Ah
921000200386 [Charger SN24V35A(USA) FEH AT SN24V35A(3E) 1 280Ah
921000200031 |Charger SN24V55A( Asian Chinese ) |72 H1#5SN24V55A (I H) 1 360. 400Ah

31 921000200032 [Charger SN24V55A( Asian English ) |72 H125SN24V55A (T ) 1 360. 400Ah
921000200033 |Charger SN24V55A( Europe ) 7t L2 SN24V55A () 1 360. 400Ah
921000200034 [Charger SN24V55A( Australia ) 7o HL A SN24V55A () 1 360. 400Ah
921000200035 |Charger SN24V55A( Britain ) 7t HL AT SN24V55A () 1 360. 400Ah
921000200036 [Charger SN24V55A(USA) 7o LA SN24V55A(3E) 1 360. 400Ah
921000200073 [Charger SN24V60A( Asian Chinese ) |72 H125SN24V60A (I H) 1 420. 480Ah
921000200074 [Charger SN24V60A( Asian English ) |72 H125SN24V60A (I ) 1 420. 480Ah
921000200075 |Charger SN24V60A( Europe ) 7 HL 2% SN24V6E0A(K) 1 420. 480Ah
921000200076 [Charger SN24V60A( Australia ) 76 LA SN24VE0A(TH) 1 420. 480Ah
921000200077 [Charger SN24V60A( Britain ) 7t L 28 SN24V6E0A(JE) 1 420. 480Ah
921000200078 [Charger SN24V60A(USA) 7t 28 SN24V60A () 1 420. 480Ah
921000200061 [Charger SN24V80A( Asian Chinese ) |7t Hi# SN24V80A(T. ) 1 540. 600Ah

31 921000200062 [Charger SN24V80A( Asian English ) |78 H# SN24V80A(T %) 1 540. 600Ah
921000200063 [Charger SN24V80A( Europe ) 7t HL#F SN24VB0A(R) 1 540. 600Ah
921000200064 [Charger SN24V80A( Australia ) 76 LA SN24VB0A(TH) 1 540. 600Ah
921000200065 |Charger SN24V80A( Britain ) 7t L 28 SN24VB0A(JE) 1 540. 600Ah
921000200066 [Charger SN24V80A(USA) 7t L #8 SN24VB0A(3) 1 540. 600Ah




FE3R08-10 HfZE4H £ (Curtis) /FE3R08-10 Electronic components (Curtis)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271198033002 |Controller 1220E-2401(3R08N-2) 12145 1220E-2401 (3ROSN-7) 1
2 271533011005 |Safety seat RT14-20 10A {REGFERT14-20 10A 1
3 920700100017 [Contactor DC24V-SW80 gy 1
4 920100100007 |Fuse 150A 1K 2 150A (D 2
5 271198033001 |Controller 1220E-2401(3R08N-2) 2% 2% 1220E-2401 (3ROSN-7Z) 1




FE3RO08-10H#% 44 (Zapi) /FE3R08-10 Electronic components (Zapi)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271198033003 |Controller AC-0-24V200A(3RO8N-T) |4z il #8AC-0-24V200A (3ROSN-T) 1
2 271198033004 \;\(Jlllllmel EFPS-DUU-Z4V-OUA(SRUGN] }%fﬁ]]%%EPS*DCO*24V*5OA<3R08N*Z> 1
3 920700100017 [Contactor DC24V-SW80 gy 1
4 271533011005 |Safety seat RT14-20 10A R FERT14-20 10A 1
5 920100100007 |Fuse 150A 1K 2 150A(RED 2




FE3R12H#Z4 £ (Curtis) /FE3R12 Electronic components (Curtis)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 271598033003 |Contactor 1220E-2401(3R12N-Z2) 1245 1220E-2401 (3R12N-7) 1
2 920700100002 |Controller DC24V-SW180B-4 gy 1
3 271598033001 |[Contactor 1232E-2321(3R12N-T-WN) [$z il #51232E-2321 (3R12N-T-WN) 1
271598033002 [ontactor 1232E-2321(3R12NLi-T-WN| 42| %1232E-2321(3R12NLI-T-WN) 1
4 271533011005 |Safety seat RT14-20 10A R FERT14-20 10A 1
5 920100100008 |Fuse 200A 1K 2 200A (YRR 2




FE3R12H3ZE4H 4 (Zapi) IFE3R12 Electronic components (Zapi)

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
1 920700100002 |Contactor DC24V-SW180B-4 Pefphag 1
2 920100100008 |Fuse 200A {6 22 200A(H K] 2
3 271598033004 [Controller ACEX24V-240A(3R12N-T) |42 4| 32 ACEX24V-240A (3R12N-T) 1
4 271598033005 \;\UllllUTlel EFPS-DUU-Z4V-OUA(SR1ZIN] }%%IJ%EPS—DCO—24V—5OA(3R12N‘Z) 1
5 271533011005 [Safety seat RT14-20 10A R[5 FERT14-20 10A 1




BRI 88 B /Power connector assembly

RHS/SN Name LR BE/QTY] &HH:/Remark
920400100014 |Batteryconnecting cable REMA95017-| 3 & #REMA95017-01 1 Plumbic acid/#&
920400100022 |Batteryconnecting cable REMA95016-| 314 REMA95016-32 1 LI/#E
920400100011 [PEMETYCOTTIECITY CAUTE REWVAYSURH 454 4 REMA9S044-01 1 Plumbic acid/4i
920400100021 |Batteryconnecting cable REMA95043-|#& i {£REMA95043-39 1 LI/#H H
910400100005 |Washer GB97.1-6-200HV P ElGB97.1-6-200HV 4
910400500005 |Spring washer GB93-6 I EIGBI3-6 4
910200200046 |Screw GB70.1-M6x60-8.8 1247 GB70.1-M6x60-8.8 4




#Hit/Battery and bracket

FF5/NO| SHEL/SN Name LR BE/QTY] &HH:/Remark
271537010001 _|pororyerv or 2oRZONVETAT GO s 5| 1 24V/-6P2S420(H7) (hi AL 14 ) 1 [FE3R10-12N
271537010002 | "FEmVRresRe R SO 75| 1124V -6P2S420(8) (b i S 48) 1 |FE3R10-12N
271537010003 |Battery24V-6PzS420(Welding huoju) |73] i1 24v-6PzS420(k2) 1 [FE3R10-12N
271537010004 |Battery24V-6PzS420(Bolt huoju) 72| f124V-6PzS420(1%) 1 |FE3R10-12N
271537010005 [ponoryerv orZSFSOTWEMT YOI 5 5| 4 s 24v-6P2S480(H) 1 |FE3R10-12N
271537010006 [ on o VoY O 2o ToUBOT goT 77 H11:24V-6P2S480(12) 1 |FE3R10-12N
271537010007 |Battery24V-6PzS480(Welding huoju) |#:75| 1i124V-6PzS480(1) 1 |FE3R10-12N

1 271537010008 Eiﬁifﬁf‘.\v’f5532‘33551%'%8]Sl.u 75| i 24V-6PzS480(1%) 1 FE3R10-12N
271537010009 [°°°°7 7215] 1 24V-6PzS540(J5) 1 |[FE3R10-12N
271537010010 [ STEYEHYIOrESIAUIBERIOE 75| H11124V-6P2S540(4) 1 |FE3R10-12N
271537010011 |Battery24V-6PzS540(Welding huoju) |#:3| 1i124V-6PzS540(1) 1 |FE3R10-12N
271537010012 |Battery24V-6PzS540(Bolt huoju) 72| 1 24V-6PzS540(1%) 1 |FE3R10-12N
271537010013 [poncryerv orZSO0OTWEMT O 15 5 4 4y 24v-6P2S600 (1) 1 |FE3R10-12N
271537010014 | < =TT AsBREIE 9T 73] 11 11:24V-6P2S600(15) 1 |FE3R10-12N
271537010015 |Battery24V-6PzS600(Welding huoju) |Z5| H1it124V-6PzS600(1%) 1 FE3R10-12N
271537010016 |Battery24V-6PzS600(Bolt huoju) 72| 1 24V-6PzS600(1%) 1 |FE3R10-12N
271137010001 [poneryerv orZSZBOTWEMI 0T 5 5 4 iy 24y -6P2S280 (1) (FRAL 4 H) 1 |FE3RO8N
271137010002 |, ncyerv or#52o0tBon gor 75 L1 24V-6P2S280(H2) (bR 1L 4N ) 1 |FE3RO8N
271137010003 |Battery24V-6PzS280(Welding huoju) | 25| H1it124V-6PzS280(1%) 1 FE3R08N
271137010004 |Battery24V-6PzS280(Bolt huoju) 72| i 24V-6PzS280(1%) 1 |FE3ROSN
271137010005 [ponoryerv OrZSIOUTWEMT O™ 15 5 4 )iy 24v-6P2S360 (1) 1 |FE3RO8N

L 271137010006 |- =Y TOr e S0HEOR S0 75 fL1:24V-6P2S360(1%) 1 |FE3RO8N
271137010007 |Battery24V-6PzS360(Welding huoju) |#:3| H1j124V-6PzS360(11) 1 |FE3RO8N
271137010008 |Battery24V-6PzS360(Bolt huoju) Z2 5| i 24V-6PzS360(1%) 1 FE3R0O8N
271137010009 [poncryerV OrZSFEOTWEMT YOI 5 5 4 )iy 24v-6P2S420 (1) 1 |FE3ROSN
271137010010 [ oro Y2y Or £oHEUEON GO 77| 11 24V-6P2S420(15) 1 |FE3ROBN
271137010011 |Battery24V-6PzS420(Welding huoju) |#:3| H1i124V-6PzS420(1) 1 |FE3RO8N
271137010012 |Battery24V-6PzS420(Bolt huoju) 72| b 24V-6PzS420(1%) 1 |FE3RO8N
271137012101 [Lithium battery 24V-200(IN-A) £HER24V-200(IN-A) 1 FE3R08N

1 271137012102 [Lithium battery 24V-250(IN-A) £HER24V-250(IN-A) 1 FE3R08N
271137012103 [Lithium battery 24V-300(IN-A) £8E24V-300(IN-A) 1 FE3R08N
271537012101 [Lithium battery 24V-300(JN-A) £8E24V-300(IN-A) 1 FE3R10-12N

1 271537012102  [Lithium battery 24V-350(IN-A) £HER24V-350(IN-A) 1 FE3R10-12N
271537012103  [Lithium battery 24V-400(IN-A) £PER24V-400(IN-A) 1 FE3R10-12N
271537012104 |Lithium battery 24V-450(IN-A) £PER24V-450(IN-A) 1 FE3R10-12N

) 271512511001 [Battery bracket TR & 1 |FE3R10-12N
271112511001 |Battery bracket B ARG 1 FE3RO8N

3 271521511010 |Roller suite Bt EM 1




